BO M@DIER b”mbﬂpdie,l




& b :

\|| = ‘—H.—czf—II: T-'.I--l
=

Iall_“ !

4“' = I




K1

BOMBARDIER

et



PARTS CATALOG FORWARD

This parts catalog list, Parts and sub-assemblies provided
as spare parts for the Can-Am Motorcycles. When ordering
parts from this catalog always quote the entire number
and part name as show:

(A) Parts number categories
CAN-AM parts are divided into four (4) categories:

1. Engine

2. Fasteners

3. CAN-AM, General
4. Ski-Doo, General

Parts numbers always consist of nine (9) digits and except
for Ski-Doo parts are broken down like the following
structure:

XXX — XXX == XXX

The exception to this structure are Ski-Doo parts which
are:

XXX — XXXX - XX
You will find that for simplicity the price list will be printed
with the Ski-Doo breakdown.
STRUCTURE
Group ldentification
1. ENGINE PARTS (ROTAX)
XXX — XXX — XXX

MODIFICATION
PART GROUP

ROTAX IDENTIFICATION
(420-421)

2. FASTENERS (METRIC CAN-AM)

AXX — XXX — XXX

Example:

M6 X 1.00 X 20 mm Length Hex. HD. Cap Screw, Zinc
plated,

Gradeb

222 06 20 15

l—GRADE (6)

FINISH (Zinc)

LENGTH (20 mm)

SIZE (M6 X 1.00)

TYPE (Cap Screw)
GROUP (Bolts)

3. GENERAL CAN-AM
XXX — XXX — XXX

MODIFICATION
PART NUMBER

GROUP

The following groups are to be found in this catalog:
CAN-AM, General

730 — Electrical, wiring components

731 — Crating parts

732 — Seals, bearings, spring, 'O" rings, circlips,
special fasteners

733 — Accessories, clothing

734 — Engines, engine parts not Rotax

735 — Printed material, service, parts

736 — Advertising, promotion material

737 — Control components

The following groups are to be found in this catalog:
CAN-AM, General

738 — Head and tail lamp, turn signal, electrical
components

739 — Instruments

740 — Carburetor, airbox intake system, air filtration

741 — Cables

742 — Suspension units

743 — Wheel parts, drive chains

744 — Body parts

745 — Exhaust system

746 — Frame

747 — Special tools and service items

748 — Miscellaneous fittings and fasteners

749 — Kits — special competition parts

4. SKI-DOO GENERAL

XXX — XXXX — XX

‘ LMODlFICATION
PART NUMBER

GROUP

5. ABREVIATIONS

ST o e s shvrien 2o BemammEIE S EIRNONANES B DO Standard
Ay e Assembly
LH. e Left Hand
R.H. ... Right Hand (Refers to the position of seated rider)
L T s g T Alternate
T ramiaen o5 @umiis B8 S0 DG Wl B SRR R Teeth
PRl 2 s anans 5 b sl s #R o sviramn o ¢ Ply Rating
HEX s w ow mms s m owsems s e opssess s os Hexagonal
DN A Does not apply
Mag .. Magneto
MV o serms su s s wae st GhE S i G ot 5 ¢ With
Wil sn v 0 08 S v o0 8 S Wi o8 sed Without
IS e o o srmviim % W6 B SO W S0 SRS S 0 Pounds
LEL s v imvcams s s suvaws e me dsvesmEons g Inside Diameter
BB oon simws wn s cwes wn B B 55 QOutside Diameter
AR As Required

Nt e Internal



HOW TO USE THE FLAT RATE TIME (F.R.T.)

This F.R.T. (Flat Rate Time) is used to determine the
standard labor time allowed for replacement of parts cov-
ered by the warranty is in effect. The F.R.T. for those parts
which are not listed (indicated by a — —) should be de-
termined from the operation closely related to the replace-
ment of that part.

1. THE F.R.T. IS BASED ON THE FOLLOWING SER-
VICING CONDITIONS:

a) Standard times specified are based on the condition
that the necessary servicing tools are available close
at hand and the work performed by a mechanic with

normal skill.
b) Time required for the servicing is calculated as

shown:

Example: Exact repair for a reasonable mechanic
(120 min.)
Plus 5% for diagnosis 6 min.
Plus 5% internal cleaning 6 min.
Plus 5% for parts Dept. 6 min.
Plus 5% for paperwork 6 min.

The F.R.T.is 2.4 hours.
TOTAL TIME: 144 min.

2. The F.R.T. is also a guideline for time required for
normal retail repairs and may be used for estimating
retail cost.

3. METHOD OF COMPUTING

The job times are listed in tenth of an hour to simplify
computation.

Example: 0.3 = 18 minutes
5.6 = 5hoursand 36 minutes

CONVERSION CHART

Hours Minutes Hours Minutes
0.1 6 0.6 36
0.2 12 0.7 42
0.3 18 0.8 48
0.4 24 0.9 54

0.5 30 1.00 60

4. COMPUTING THE F.R.T.

When several jobs are performed at the same time,
make the calculation in the manner,

a) Jobs of non duplicated nature:

The F.R.T. for the job is obtained by totalling the
F.R.T. for each part replaced.

Example: Replacement of cylinder and clutch.

SERVICING DETAILS F.R.T
Cylinder 0.6
Clutch plate 0.7

The F.R.T. forthejobis: 06 + 0.7 = 1.3

b

Jobs of duplicates nature:
Take the F.R.T. for the last part to be replaced.
Example: Replacement of cylinder head and piston.

SERVICING DETAILS F.R.T.
Cylinder head 0.b
Piston. 0.7
The F.R.T. for this job is the last part replaced
(piston): 0.7 .

HOW TO USE THE OPERATION NUMBER (0O.P.)

Operation number: is an idicative referring to asub-section
of the motorcycle.

The operation number to be used is the same as the sec-
tion in which the part is found in the catalogue.

Example: For a carburetor part, the operation would be 04
For a fork part, the operation would be 086.



TABLE OF CONTENTS

ENGINE. .. ..o rssssonsnanaisaissanassssssssrsssisasasasssesssss SECTION 1
Crankcase
Crankshaft, cylinder, piston
Magneto, clutch and oil pump covers

GEARBOX ... oovn von mnms sns s ninsdinsinssasisisnssssvanasossnasssaans SECTION 2
Transmission
Clutch, kick start

ELECTRICAL: &« vin s anssvivoon sam wimss an o0 ams aa s s s-na s a8 s ey sensssy SECTION 3
Magneto
Wiring system (speedo, ignition switch)
Lighting system
Terminals & wires

CARBURETION . cvis i oimuis so aivs s mmm n s n i o sms, o s o s s an s s nwesstsses SECTION 4
Carburetor

SPECIALTOOLS. . ... ccuvcctrtraesnsnanssssasnsannnssnanasasnnsnnssnns SECTIONS
Tools, special and owners kit

BRANE .« o oo wiwmmss e e nss sumnaien g8 fa mimm e s e s na we e s, G5 SECTION 6
Fork
Main frame
Swing arm, shock absorber

CONTROLS - o v i v e aais 5w o e s o) 50w w8 S 0 i 8o SECTION 7
Handlebar
Cables

EXHAUST SYSTEM . ... . oituumnrnnrrrnnrannrsssnsssnsnnnssnnssnnnsns SECTION S8
Exhaust pipe, muffler

BECTENY v i i W W NG A RS A R (RS S R e 1 R I im0 SECTION 9
Body parts (fenders, side covers)
Fuel tank

WREELS i oiis oo v e o s e v 05 Wi Vs i Sas-e e s e s SECTION 10

Brake system
Front wheel
Rear wheel

SPECIAL/OPTIONALPARTS ......cccvurerrernnansnsscssaassasannnnnns SECTION 11
Optional parts
Competition parts
Service items
NUMERICALLIST . ..ot iininrararansasansssnscaansssnsanassnansananns SECTION 15
PRICE LIST with Servicebulletin . . . ...... ..o iiiiiiiinnrarasinnnns SECTION 16

PARTSBULLETINS ......vvrvecinciuiannnassssaransenaresananansnsnans SECTION 17









Crankcase



COMPLETE ENGINE
44




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

CRANKCASE-DISC VALVE COVER 1977
ITEM PART DESCRIPTION MX-3 FRT
O NUMBER 175
1 thru
5 L2o 291 5L5 Crankcase Assembly..... N 1 4.0
3 420 260 390 Ring, Crankcase, Magneto Side...... 1 3.0
L L20 260 Loo Ring, Crankcase, Clutch Side..... i 3.0
5 420 949 900 Doiel sy TOCEEIAR .« swn oo wvwwses e v 2 -
6 420 230 530 DY RS e s veeleinm 45 SR AT 8% 2 2
7 420 230 390 Seal, Magneto Sideceescsescsssssnsse 1§ 19
8 420 230 L1 Seal, Transmission Main Shaft...... 1 s
9 L2o 232 630 Ball Bearing 6203 .c.eeeerenrenaenns 2 2.0
10 k20 232 640 Ball Bearing 6204. . ccceuenennnnnnn. 2 3.0
11 k2o 95 751 ToGRIAsheY 6 Ml venwin swensviai s 13 -
12 L20 241 870 Screw, Allen Head M6 X T0.eevun. ‘s 5 -
13 koo 241 820 Screw, Allen Head M6 X 45.......... 5 -
14 420 949 900 Dowel, LOCAEINg. . ereeerseoecananns 5 =
15 L2o 241 920 0il Filler Cap M18 X 1.5(With Air
T r g ) L s S S 1. 0.1
16 420 247 2Lo Spacer, Chain BUSTH. e veesieess i 3 -
17 420 297 330 Chain Guard (For Sprocket 13T
e R T L T o i} 0.1
420 297 331 Chain Guard (For Sprocket 14T
420 236 951)........ S R Opt D.N.A
420 297 332 Chain Guard (For Sprocket 15T
H20 236 952k win wu sniniviesn 6 i D Opt D.N.A
N 18 L2o 241 185 Screw, Hexagonal Head M6 X 16...... 3 -
19 420 291 655 Basket Sebuvian s vvesveies veivsses o 1. =
20 420 230 500 Gasket Ring, Index Plug....ceecevs. 1 =
21 L2o 258 552 Plunger, THOAEX. «.oosssss os nmosses o 1 0.1
22 420 239 T12 Spring, Index Plunger....ceeeeeenas 1 -
23 koo 241 787 Plug, Transmission, INAeX...eeeees. 1 (g%
24 420 650 0Lo Gasket RINZ.eesesavsovs o R R 2 -
25 Loo 241 781 Plug: Magfetic) Draifive vevies vamavanes 1 0.1
26 L20 950 141 Gasliet Ringven oo sernsiaans seonanes o 1, -
27 420 940 580 Screw, Hexagonal Head M8 X 16
Crankcase Draif..ceescescsscscsanses 1 -
28 L2o 230 Les Seal, Clutch Side...... SR 1 1s5
29 420 230 310 O'Ring, Dige Valve Covelis vuesees s 1 o
30-32 hoo 212 037 Disc Valve Cover Assembly.......... il 15
31 k2o 940 510 Screw, Countersunk Slotted Head
M8 T LEG conaii sncais die aah s stin romvmimiBies e L -
32 h2o 224 oko Diffuser TUDE.veerocsseeasseseansns 1 0.4
33 L20 230 260 O0'Ring, 0il Injection Inlet Port.. 1 -
3k L2o 267 Tl pdapter, CHrBUPBEOTr cwewess oo as s 1: 0.4
35 2o 251 845 Hose Clamp, Carburetor Adaptor..... 1 -
36 420 251 820 Hose Clamp, Carburetor......eeee... 1 =

SECTION 1 PAGE 3
CATALOG NO 735 009 010



COMPLETE ENGINE
44




CRANKCASE-DISC VALVE COVER

1977

ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 175
37 h2o 227 610 Shim 0.5 mm, Transmission Clutch
Bhaft BRArINE: . cuee e e weesse s AR -
koo 227 611 Shim 0.3 mm, Transmission Clutch
Shaft Bearing..... SRR e v 3 S AR -
Loo 227 612 Shim 0.1 mm, Transmission Clutch
Shaft Bearing..... e e T o AR -
38 2o 227 520 Shim 0.5 mm, Transmission Main
BHETE BEEFINE. « vwiveimmnlamime s msmeon AR -
koo 227 521 Shim 0.3 mm, Transmission Main
BHARE BEETANE cveamvmsemes s AR -
Loo 227 522 Shim 0.1 mm, Transmission Main
Bhatt BeaPrIni@. « sisssries s smies neimes AR -
39 420 227 550 Retaining Plate, Transmission
1217 ujx e = B B i B 0.7
Lo 420 9Lko 315 Screw, Countersunk Slotted Head
MbIE drd s e ettt R 5 -
41 420 241 775 Screw, Kick Starter Stopes.eveseses il 0:1
N Lo L20 240 210 Stud M8 X 68, Cylinder Base........ i -
L3 koo 242 585 Nut M8, Cylinder Base.....eeeeeess. L -
N Lk 734 003 017 Engine Complete Without: Electronic
Box, Magneto Assembly, Carburetor &
TN E e aneinamyi s ame svps P e P . B 5
N L5 T4LT 002 001 Crankcase Sealant (Black).....ee... AR —
N T4LT 002 000 Crankcase Sealant (Clear)..eecee... AR =
L6 T47 020 000 Loek N 'Sealacises ssnsaasos snaevenss AR -
N L7 L1k 137 200 Tube, Air Vent 10" (254 mm)........ AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 5
CATALOG NO T35 009 010



COMPLETE ENGINE




CRANKCASE-DISC VALVE COVER 1977
ITEM PART DESCRIPTION MX-3 FRT
Ju[6) NUMBER 250
1 thru
5 L20 291 682 Crarikedas ABYEMBIN coves swsnieess v & it L.o
N 3 Loo 960 T6T Ring, Crankcase, Magneto Side
(For Crankcase Execution With Ring
on Magneto Side Only)eveeeeeeeannss i 3.0
L k2o 260 L4o0 Ring, Crankcase, Clutch Side....... T 3.0
5 420 949 900 DOWEL , ToBabing v vawenss wovassn s 2 -
6 420 230 530 OYRIfE s dovee S s = -
N T L2o 230 390 Seal, Magneto Side...iiiseasen e 1 ¢
8 420 230 Lo1 Seal, Transmission Main Shaft...... 1. LT
9 L20 232 630 Ball Bearing 6203. .ccececencneseens 2 3.0
10 420 232 640 Ball Bearing 620b. ..ccvevinnnernnn. 2 3.0
11 k20 945 751 Lockwasher 6 MM....ooveeess e 13 -
18 k2o 241 870 Screw, Allen Head M6 X TOueveusuen.. 5 -
13 koo 241 820 Serew, Allen Head M6 X U5...000unne 5 -
14 k20 949 900 Dowel, LoCBEing: i verssnonee seonssss 5 =
15 k20 241 920 0il Filler Cap M18 X 1.5 (Wlth Air
VENL ) we o mneconsnssos .. SRV e ¥ 0.1
16 L2o 24T 2Lo SEEEEY,, CHEAT GUEERe e s s s 3 -
1T 420 297 330 Chain Guard (For Sprocket 13T
L0 586 B850 ) 4 SRR SRR Opt D.N.A.
420 297 331 Chain Guard (For Sprocket 14T
HO0: 235 051 Ve inineis smmeemneniose smiasm 1 0.1
420 297 332 Chain Guard (For Sprocket 15T
L20 236 952 crewnion sosmsessnosasenne Opt D.N.A.
18 420 241 185 Screw, Hexagonal Head M6 X 25...... 3 -
19 420 291 655 Gasket BEb.eewesos va win R 1 =
20 420 230 500 Gasket Ring, TndeX PluS..eeeeeesse. i -
21 Lhop 258 552 Plumger,  Tndesr snies s ies sassie il QUL
22 420 239 T12 Spring, Index Plunger......ceeeee... 1 -
23 Loo 241 787 Plug, Transmission, TndeX.......... 1 Bud
2k 420 650 oLo Gasket Rififveessvos sonse SR R -
25 koo 241 781 Plug Magnetic Drain.....eececess SR 1 0wl
26 420 950 141 Gasikal Binsssriasses so i isnelh s e il -
27 420 9Lo 580 Screw, Hexagonal Head M8 X 16
Crankcase DrailN......... e e e 7 -
28 420 230 Los Seal, Clutch Side..veeceeeenneeesss 1 1.5
29 k2o 230 310 O'Ring, Disc Valve COVEr.ieievesesss 1 -
30-32 L2o 212 037 Disc Valve Cover Assembly.......... i 1.5
31 k2o 940 510 Screw, Countersunk Slotted Head
W5 X VO sones Sonmn s b pam @ik sk L -
32 L2o 224 oLo Diffuser Tube..... S SO W 1 O
33 420 230 260 O'Ring, 0il Injection Tnlet Port... 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE T
CATALOG NO T35 009 010



COMPLETE ENGINE




CRANKCASE-DISC VALVE COVER 1977
ITEM PART DESCRIPTION M¥-3 FRT
NO NUMBER 250
3k Loo 267 Tl Adapter, Carburetor....ceeeeeecss.. 1 0.bL
35 420 251 845 Hose Clamp, Carburetor Adaptor..... 1 -
36 k2o 251 820 Hose, Clamp, Carburetor....eeeees.. 1 -
37 koo 227 610 Shim 0.5 mm, Transmission Clutch
Shaft Bearing....... R e e AR -
oo 227 611 Shim 0.3 mm, Transmission Clutch
Bhatt Bearing e en vuss s s emsm s AR -
hop 227 612 Shim 0.1 mm, Transmission Clutch
Shaft Bearing..cesesceecaossssesass AR -
38 L2o 227 520 Shim 0.5 mm, Transmission Main
Shaft Bearing......... SRR AR -
L20 227 521 Shim 0.3 mm, Transmission Main
Shalt: BEari b sk sh aheeiehes i - AR -
Loo 227 522 Shim 0.1 mm, Transmission Main
PHAPE BEBPINE, wanes siscoms s e & AR -
39 420 227 550 Retaining Plate, Transmission
BEaP IES vevwns aviee it sesiusmienes s 1 il
Lo k2o 9Lko 315 Screw, Countersunk Slotted Head
S e e o I 5 —
L1 h2o 2k1 775 Screw, Kick Starter BEOT ais non e T 5
Lo L2o 840 620 Stud M8, Cylinder BaS€....ceveeeoe. 4 -
43 734 003 018 Engine Complete Without: Eleectronic
Box, Magneto Assembly, Carburetor &
T E TS aas sraaimaieis 45 Satinls s e 1 0.5
Ly 74T 002 001 Crankcase Sealant (Black)..ue.seoo.. AR =
TLT 002 000 Crankcase Sealant (Clear).......... AR -
45 TWT 020 000 Lock N'EEBL. .o nwmes semesnnsisns e s AR -
L6 L1 137 200 Tube, Air Vent 10" (254 mm)........ AR -

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 1 PAGE 9
CATALOG NO T35 009 010



1

BOMBARDIER

et



Crankshaft
Cylinder

Piston






CRANKSHAFT - PISTON - CYLINDER -~ CYLINDER HEAD 1977
ITEM PART DESCRIPTION MX-3 FRT
NO UMBER 175
1-2 420 291 518 Crankshaft ASSEmMbly....eeeeeceesess it 3.5
2 koo 227 510 Filler CaPeceocos. . T, . TR T 5 0L
3 Loo 224 025 Pllate, (01Y BUHAS cewmmsswamrere s sare 1 3.6
i L20 247 250 Spacer, Crankshaft, Magneto Side... i 3.6
5 420 9bh 470 Shim 0.2 mm, Crankshaft, Magneto
e B e = e b S N N N, AR -
koo oLk L1 Shim 0.3 mm, Crankshaft, Magneto
51 15 L o N SN AR -
2o 9Lh LTk Shim 0.1 mm. Crankshaft Magneto
BAIRS o womiess srsissa e S R S AR -
N6 k2o 232 761 Ball Bearing 6205, Crankshaft,
Magneto Bide:sesosvunes sossssnes ki I: 3.6
i L2o 242 630 Nut M16 X 1.5, Crankshaft, Magneto
B . e mniss smmiem mmsace TR - 3: 0.1
8 420 230 530 O'RINZ a0 v vimns suos i P SRR i e s 0a1
9 Lhoo 234 922 Gear 9 Teeth, 0il Pump Pinion...... 1, 0.4
10 k20 232 750 Ball Bearing 3205, Double Row,
Crankshaft, Clutch Side: s eosevesss 1 3.6
11 420 247 290 guacer, Disk Valveicesssss sessaones i 1.5
12 Lpo 224 105 Disk Valve....... SRS i w I 1 Y5
13 koo 291 593 Drive Gear With Clutch Drum
Assembly (Replace Only Drive Gear
With Clutch Drum Assembly, See Also
Clutch-Kick Start Page,Item L4).. 1. 0.7
1k k2o 242 610 Nut M18 X 1.5, Crankshaft, Clutch
B e e ok e it e Ba ke S W~ g 0.7
15 L20 246 011 Key, Woodruff, Crankshaft Magneto
BIAEL owonans sranweesueisisn Emisassma M e 5 - 1 -
16 L20 246 570 Key, Woodruff, Crankshaft Clutch
BAE o wvminn wreiesars e e R % SR i -
T L20 932 90k Needle Bearing, Piston Pine....... . 1 0T
N 18-19 420 291 735 Piston Assembly With Ring 62
Diameter, Standard...cccscesesoeans 1 Q=T
i Loo 291 736 Piston Assembly With Ring 62.25
Diameter, lst Oversize..... Vieisien e at D.N.A.
N 420 291 T37 Piston Assembly With Ring 62
Diameter, 2nd Oversize......... o ! D.N.A.
N L2o 291 738 Piston Assembly With ring 62. 75
Diameter, 3rd Oversize. I I D.N.A.
N 19 4op 215 125 IL-Trapez Ring 62.0 Diameter,
g =1 070 |- Ty o AROEINRN N Sy OIS TR g i il 0.7
N L20 215 126 L-Trapez Ring 62.25 Diameter,
Tat: OVEPBIZ s os vvvessdwnrs s SCeE b 1 D.N.A

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 13
CATALOG WO T35 009 010






CRANKSHAFT - PISTON - CYLINDER - CYLINDER HEAD 1977

ITEM PART DESCRIPTION MX-3 FRT
NO WUMBER 175
N 19 koo 215 127 I~Trapez Ring 62.5 Diameter,
20 OVEPEI 8. s s aviole SR 1 D.N.A
N L2o 215 128 IL-Trapez Ring 62.75 Diameter,
3rd OVersiz€..e. .. Sncir i L I N, . 7 D.N.A.
N 20 k2o 916 135 EIghon PIt, ,.eomemss e LAY & o 1 0.7
21 L20 945 735 Cireclip, Piston Pin....... R — 2 sl
22 L20 230 552 Gasket, Cylinder BASE. «seeseissssss 53 0.6
N 23 Y20 213 827 Cylinder With Sleeve Assembly...... 1 0.6
24 k2o 241 890 Stud M7 X 33.5, Cylinder Head...... 6 0.5
25 420 230 365 Shim, Cylinder He@d.....oeees. P AR -
26 420 213 622 Cylinder Head........ N 1 0.5
27 L20o 227 570 Washer 7.4, Cylinder Head Nut...... 6 =
28 420 242 590 Hexagonal Nut M7, Cylinder Head.... 6 %
29 L20 230 660 Gasket, Exhaust Socket......... T 15 3.5
30 h2g 273 725 Exhaust Socket Asselmbly....eoeeeess 1 0.5
31 420 945 T52 Lock Washer 8 ...ievevann e e 2 -
32 k2o 2Lo 080 Cylinder Screw M8 X 25, Exhaust
SOOREN o wow mmi b A S D e 2 -
33 L20 291 519 Cpankshaft Repale Kilicessees coseses 1 D.N.A.
N 34 420 213 837 Cylindsr” BLEBVE. e vosivens v s Sews 1 D.N.A.
35 416 0016 00 Lock N'Senl. ceeias 48 SRR SR AR -
36 T4T 020 000 Lock Wroeal. sasswsies R i AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 15
CATALOG NO 735 009 010






CRANKSHAFT - PISTON - CYLINDER - CYLINDER HEAD 1977
ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 250
Lo L20 291 690 Crankshaft Assembly...... 2 s g e i 35
2 k20 227 510 P e Qe gra i wiossimrsihislsiioss) s S 1 0z
3 420 230 530 DN RINB b oomiocs miars v s st wis dinss, voe s aialelde 1 0.1
i L2o 224 o27 Plate, 0il Guide...:ec. <8 NmE A = 1 3.6
5 L2o 9kl s82 Shim 0.3 mm, Crankshaft, Magneto
B O AT s 55 i e ohadrm masaibe wouvpleiceuice AR -
L20 9L4kL 583 Shim 0. 1 mm, Crankshaft, Magneto
SidC.eennnnn e R | WA SR Y SRR AR i
420 9Lk 586 Shim 0.2 mm. Crankshaft, Magneto
BLBE v vven v bsvnsmame e waEay e SaEE e AR -
6 koo 232 780 Ball Bearing 6206, Crankshaft,
Magneto S1d6. . cercencesvovessscesos 1 3.6
T koo 242 570 Hexagonal Nut M16 X 1.5, Crankshaft,
Magneto Side....eo.. TR T 1 0%l
8 koo 234 922 Gear 9 Teeth, 0il Pump Pinion...... 1 0.4
9 L20 232 750 Ball Bearing 3205, Double Row,
Crankshaft, Clutch Side....... S i 3.6
10 420 247 290 Spacer, Disc Valve.eeveeonn S et N S %5
1 420 224 105 Digse VElVe:issen nesssesmenmns - 3l Y5
15 L2o 291 598 Drive Gear With Clutch Drum
Assembly (Replace Only Drive Gear
With Clutch Drum Assembly, See Also
Clutch-Kick Start Page, Item 4).... 1 04T
13 k2o 242 610 Nut M18 X 1.5, Crankshaft, Clutch
Sides i sviiines ne s .. - i 0.7
1k Loo 246 011 Key, Woodruff, Crankshaft, Magneto
a3 [ I S B il -
15 2o 246 570 Key, Woodruff Crankshaft Clutch
SRS s s s @v e e 55 SRR e ol 1 -
16 420 932 90k Needle Bearing, Piston Pinesees suns I S
17-18  L20 291 T00 Piston Assembly, With Rings TL.O
Diameter, Standard......eeeees. - 3 0.7
N L20 291 811 Piston Assembly, With Rlngs Th. 25
Diameter, 1st OVersiz€....sseveeacn . D.N.A.
k20 291 702 Piston Assembly, With Rings Th.5
Diameter, 2nd OvVersiZe€..cseesecsess i D.N.A.
k2o 291 703 Piston Assembly, With Rings TL4.T5
Diameter, 3rd OVersiz€...cceseeeneen 1 D.N.A
18 L20 215 145 L-Trapez Ring Th.0 Diameter,
S5 02 oG - ad o AR IS 1 0,7
N L20 215 221 I-Trapez Ring Th.25 Dlameter,
Ist Dveraimece aenss swiviswans i PR 1 D.N.A.
420 215 1uT L-Trapez Ring TM 5 Dlameter,
2nd OVerSTzet s weime wpmmmmaios sesns 1 D.N.A

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 17
CATALOG NO T35 009 010






CRANKSHAFT - PISTON - CYLINDER — CYLINDER HEAD LITT

ITEM PART DESCRIPTION MX-3 FRT
Ufe) NUMBER 250

18 L2o 215 148 L-Trapez Ring TL.T5 Diameter,

S3rd Oversizei.ees sesasees A RS . 1 D.N.A.
19 L20 916 185 Piston Pin cesaeesessanss U — 1 0.7
20 L20 945 735 Circlip, Piston PiN.eeeeecen.. R 2 o
21 420 230 552 Gasket, Cylinder Base.....e.... —_— X 0.6
22 420 213 805 Cylinder With Sleeve Assembly...... 1 0.6
23 L20 840 610 Stud M8 X 49, Cylinder Head........ 2 0.5
2l k20 230 560 Shim, Cylinder Head::.eseceonsass 3is AR -
25 k20 213 715 Cylinder Head, Standard.......... . 1 0.5
26 420 250 311 Washer 8.4 mm, Cylinder Head Nut... 6 =
27 Loo 842 130 Hexagonal Nut M8, Cylinder Head.... 6 =
28 420 830 270 Gasket,, Bxhaust Seckabe e smmns wai 1 0.5
29 L20 273 698 Exhaust Socket Assembly.....eee.... 1 0.5
30 420 945 752 Tockwadher 8 mm. oiivvensssnscmes s 2 -
31 420 240 080 Cylinder Screw M8 X 25, Exhaust
BOCKETE 1t v vniem cin eivinie s minimin oo s s i 2 -

32 L42o 291 kLog Crankshaft Repair Kite.veeeeeesoeoons i D.N.A
33 420 213 790 Cylinder Sleeve...... St e e S 1 D.N.A
3k 416 0016 00 Lock N'Seal..... A AR =
35 Th7 020 000 Eaek NYSeal v o s sss Gavon S5 AR =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOQG

SECTION 1 PAGE 19
CATALOG NO 735 009 010



NOTES




Magneto, Clutch

and Oil Pump Covers.






MAGNETO COVER - CLUTCH COVER - OIL PUMP 1977
ITEM PART DESCRIPTION MX-3 FRT
O NUMBER 175
1 420 212 155 Magneto COVEr...eeeeaneens L . 1 O
2 hoo 241 761 Cylinder Screw M6 X 50..cvececcecns 2 -
3 L4o0 241 821 Cylinder Screw M6 X 45.....c... 5 s 1 -
L Loo 2h1 800 Plug, AdJustmentceees oo VA i 3 -
5,6,14 420 212 102 Clutch Cover Assembly.::seerscasies 1 0.4
6 420 949 030 Brine Bl % 8 wsasisisess s ansiiee » T =
7 L2o 259 619 Cam Assembly, Clutch Release....... % 0.5
8 420 259 630 Plate, Clutch Adjustment Locking... 5 05
9 420 241 791 Screw M8 X 15, Clutch Adjustment... 1 =
10 L20 241 795 Screw M4 X 6, Clutch Adjustment.... 1 -
1T 420 239 660 Spring, Clutch Cam Retaining....... 1 0.5
12 L2 2Lho 560 Screw, Slotted Head M5 X 12..... e 7 -
13 koo 239 630 Spring, Clutch Cam Return.......... 1 0.5
14 L2o 256 0Lo Valve Assembly 0il Pump Check...... 2 0.k
15 420 230 355 Sesl, Kick Start Shalfbe.ssses v aese 1 -
16 420 230 370 O'Ring, 0il Pump Mounting Flange... i! -
17 420 291 432 0il Pump ASBEHDLY « s s s swsoivsvas »s 1 0.5
18 20 945 T50 TEeRWASHEY § il v o ewnsie demes 2 -
19 420 2Lo 760 Screw, Slotted Head M5 X 16 ........ 1 -
20 koo 240 975 Serew, Slotted Head M5 X 28...cc... i -
21 420 927 9U5 Wesher B.0 Mille s swme s et s s 1 -
22 koo 23L 932 Gear, DLl Pump, SUT...sees s svcases 1 0.4
23 Loo 842 oko Hexagonal Nut M6, 0il Pump Gear.... 1 0.2
2k 420 227 500 Guaket . TiT BaNJovs vuusaciss od inine 6 0.2
25 420 256 020 BEND D v o 44 Soeuen snpaiveman wvmme 3 0.3
26 Lop 241 830 Bolts Banjos ssesen T | S L 3 0.2
A k20 830 890 Gasket, Clutch COVEr SCreW...sseess 2 =
28 Lop 241 761 Screw, Allen Head, M6 X 50¢.vevcvns 1 =
29 420 241 811 Screw, Allen Head, M6 X 35..ccevensn i -
30 Loo 241 816 Screw, Allen Head, M6 X 40....cu... 3 -
1 420 830 890 Gasket, 01l Level Plug.«:.eeeeaaass 1 -
32 Lh2o 8Lo 370 Prug;: D1l Level: sivaieesme momuensions 1 -
N 33 0il Line (See Frame Page, No 33-3L) 1 0.3
3L 420 256 031 0il Line 90 mm..... A R T R 2 0.3
35 420 256 100 Oil Pump FIRSBIOH. cowewewas s eweei I -
36 k2o 212 065 Od. L Ruitp BB svespiiseei smaras 1 (5704 &
37 Loo 241 841 Screw, Allen Head, M5 X 12...c0vu.n 3 -
N 38 420 941 991 Cylinder Screw M6 X 10 vivievnncennn 1 -
N 39 416 001 600 Tiock N'Beflie vavviss smmme enmenn smme AR =
I Lo L1k 1372 00 Tube, Air Vent 10" (254 mm)...... - AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 23
CATALOG NO T35 009 010






MAGNETO 60VER - CLUTCH COVER - OIL PUMP 1977
ITEM PART DESCRIPTION MX-3 FRT
jife] NUMBER 175

N 41 420 230 451 OYRINg,. 011 PO e s omm s s waiwes 1 =

N he 420 230 461 O'Ring, 011 PlliDwwees coins s dly TR 1 -

N 43 420 230 L480 0i1 Seal, BT Pl cssveseise i e 1 %

N hh k20 230 470 OFRIDE, 011 Pl swes vsieseies e 1 -

N L5 420 230 490 ReRivg, G11 PoliDoaseass vasevnaes ae s 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

Parts in Illustration Marked With *
Are Not Available As Spare Parts

SECTION 1 PAGE 25
CATALOG NO T35 009 010



37

36

26

24
19

(

16

.g_.
Al

&,/_,

/@..5 o

¥ ..,_‘,.
Ly

21




MAGNETO COVER - CLUTCH COVER - OIL PUMP 1977
ITEM PART DESCRIPTION MX-3 FRT
NO WUMBER 250
il 420 212 150 MEEnEto COMEN . e awmeieses il st i 0.7
2 420 2Lh1 761 Cylindesy ‘Screw M6 X 50sceeisiseseni 2 e
3 k20 241 821 Cylinder Screw M6 X 45....c0civunnn. 1 -
b L20 241 800 Blug,; Adjustment.. c:seiesiies sesnee 3 -
5,6,14 420 212 102 Clutch Cover ASSembly....eeeeeesees 1 0.4
6 L20 949 030 Drive Pin 3 ¥ 8. cewemsomieson s 1 -
T L20 259 619 Cam Assembly, Clutch Release...... . 1 0.5
8 420 259 630 Plate, Clutch Adjustment Locking... 1 0.5
9 420 241 T91 Screw M8 X 15, Clutch Adjustment... ) -
10 L2o 241 795 Screw Mk X 6, Clutch Adjustment.... il -
% Loo 239 660 Spring, Clutch Cam Retaining....... 1 0.5
12 420 240 560 Screw, Slotted Head M5 X 12...040.. il =
13 420 239 630 Spring, Clutch Cam RetuUrh........ . 1 0.5
14 h2o 256 0Lo Valve Assembly 0il Pump Check...... 2 0.4
15 420 230 355 Sesl., Kick Start Shath. e ceeesines il =
16 koo 230 370 O'Ring, 0il Pump Mounting Flange... ) =
AT 420 291 433 O] Pump ASsembly. s viesa ema e oms 1 0.5
18 k2o 945 750 Lockwasher 5 mm...... T R 2 —
19 L2o 2Lko T60 Screw, Slotted Head M5 X 16..... e Ay -
20 420 240 975 Screw, Slotted Head M5 X 28........ i =
21 420 927 9L5 Washer 6.9 Ml weuos veweeviing deivse 4o 1 -
22 k2o 234 932 Geatry 011 Pumps UM sviesiss snssans 1 0.4
23 koo 842 obLo Hexagonal Nut M6, 0il Pump Gear.... 1 0.2
oh W20 227 500 Gasket, 01l Ban]O...eeeeeceerrenans 6 0.2
25 L20 256 020 127~ S P U 1001 SO 3 0.3
26 k2o 241 830 Bolt . BaliTB, «eecommresismmiimtess swwns 3 0.2
27 oo 830 890 Gasket, Clutch Cover Screw....... e 2 =
28 h2o 241 761 Screw, Allen Head, M6 X 50ccsccecses 1 -
29 Y20 241 811 Screw, Allen Head, M6 X 35....00... L -
30 Lhoo 241 816 Screw, Allen Head, M6 X 40......... 3 -
31 k2o 830 890 Gasket, 0il Level PlUgZ..eeeeenassns i -
32 420 840 370 Plug, 011 To¥el, vecams s sasenss s 1 -
N 33 0il Line (See Frame Page, No 33-34) 1 0.3
34 420 256 031 011 Liltie ‘90 M vevewsass R W : 2 0.3
35 420 256 100 0il Pump Fixation...... R s I i -
36 L20 212 065 O3l Pump  Coverss ssivee s oos SN e = 1 0.1
37 420 241 81 Screw, Allen Head, M5 X 12.cvvuen.. 3 =
38 420 941 991 Cylinder Screw M6 X 10 ...... RO 1 -
39 416 001 600 Tioelk N'EEELweems en wmay wami v 5 & AR -
N 4o L1k 1372 00 Tube, Air Vent 10" (254 mm)es.venn. AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 27
CATALOG NO T35 009 010






MAGNETO COVER - CLUTCH COVER - OIL PUMP

1977

ITEM PART DESCRIPTION MX-3 FRT
jufe] NUMBER 250
N L1 L20 230 451 O'Ring, Oi1l Pumpes os swewses S e 1 =
N ke 420 230 L61 O'Ring, Oil Pumpe.scescsesas R 1 =
N 43 oo 230 480 0il Seal, 0il Pump..... AT i =
N 4k k20 230 k70 O'Rifig, Oil PUMD. .« ce envession enosne 1 -
N 45 k2o 230 490 VeRinE, DIl PHlDmes wewsmmsns s 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

Parts in Illustration Marked With ¥
Are Not Available As Spare Parts

SECTION 1 PAGE 29
CATALOG NO T35 009 009



1

BOMBARDIER

et



GEAR BOX







Transmission



47— mm-
— 48
46
45— S
40 Imh

| it}

39—% B —37

g B, S

J‘ﬂli "
)

—
e

L= g
3\‘5
r"ll"|ll|||ll| il

30



TRANSMISSION 1977
ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 175
1 k20 237 465 Clutch Shaft, 12 Teeth.s e wsvswenns 1 3.2
2 k2o 232 665 Needle Bearing Assembly, Clutch
DHATEE . swemmimm s s esris e e 1 -
3 koo 234 885 Gear 6th, Clutch Shaft, 22 Teeth... 1 3.2
L 2o 227 L70 Thrust Washer, Clutch Shaft........ il -
5 L20 245 340 Snapring,; Clutch Shafbeeiisessesins 1 -
6 k20 234 970 Gear 3rd/Wbth, Clutch Shaft, 17/19
Tee'th ------------------------------ 1 30 2
T oo 227 Luo Thrust Washer, Clutch Shaft........ il -
8 420 232 660 Needle Bearing 20, Clutch Shaft.... i =
9 Loo 234 865 Gear 5th, Clutch Shaft, 21 Teeth... 1 3.2
10 420 234 955 Gear 2nd, Clutch Shaft, 14 Teeth... 1 B
11 420 237 Lis Main Shaft..... o W N .. 1 3.8
1p koo 232 ThO Needle Bearing 21, Main Shaft..... . 3 -
13 Loo 234 965 Gear 2nd, Main Shaft, 29 Teeth..... 2 3.2
14 L20 227 460 Thrust Washer, Main Shaft......euu. 3 =
15 420 245 340 SHapring, Main Sheft. seswevies sewas 3 %
16 Loo 234 877 Gear 5th, Main Shaft, 23 Teeth..... 1 3.2
N 1T koo 234 856 Gear 4th, Main Shaft, 25 Teeth..... 1 3.2
18 k2o 234 980 Gear 3rd, Main Shaft, 27 Teeth..... 1 3.2
19 420 234 897 Gear 6th, Main Shaft, 21 Teeth..... 1 3.2
N 20 420 9hh 468 Thrust Washer, Main Shaft......eo.. T -
2] koo 232 660 Needle Bearing 20, Main Shaft...... 1 -
22 420 234 94s Gear 1st, Main Shaft, 32 Teeth..... 1 ;8
23 L2o 227 L30 Thrust Washer, Main Shaft......c... g -
2L 420 230 koo O'Ring, Main Shaft..eeeererssanaaas 1 -
25 koo 247 225 Spacer, Sprocket..... L e M 3 0.2
26 k20 236 950 Sprocket 13 TestH, ves e corswsmives 4§ 0.2
k20 236 951 Sprocket 1k Teeth. cossess swwmuaii o Opt D.N.A.
420 236 952 Sproeket 15 Teetle cumanaves suvess ‘ ¥ Opt D.N.A,
27 420 245 320 Washer, Main Shaft Locking.....e.... al 0.2
28 420 242 600 Hexagonal Nut M16 X 1.5, Main Shaft . -
29 k2o 258 540 Pin, Shift Fork Guide....eveeeeasss 2 3.0
N 30 420 258 695 Fork, Shifting 550 . cewwivenes s N 3 32
N 31 420 258 685 Fork, Shifting 2-4 ...... S R R i 3.2
N 32 h20 258 675 Pk, SHATEIHG 1~3 « yeveusaine avs : 1 3.2
33 L20 427 070 Thrust Washer, Transmission Actu-
ating. LEversy inivss s ihaes smes wysess 1 -
34 L2o 239 640 Spring, Transmission Actuating
1 < = P s S e e R ik Ful
35 420 258 575 Lever, Transmission Actuating...... 1 3.2
36 L2o 258 6L5 Pawl Assembly..ccoccescns SiEE 4 ba . il 3.2
37 L2o 239 650 SErinE, Pawlecsscicsss v iosanshasoe 1 3.2

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 3
CATALOG NO 735 009 010






TRANSMISSION 1977
ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 175
38 420 245 330 Sapring 100X 1 sasisaies aeavie A 1 =
39 420 241 805 Screw, Pawl Positioning....eceeeees 1 2.2
Lo L20o 242 270 Hexagonal Nut M12 X 1, Pawl
Positioning Lockinge.ceeeessaass A 1 =
L1 Loo 237 436 SHiPt BHETE v cwases s s ¢ e " 3.2
Lo L2o 945 790 Retaining Ring, Shift Shaft........ 2 3.2
43 k2o 9kl 851 Thrust Washer, Shift Shaft.....ee.. i =
LL L20 230 451 0'Ring, Shift Shaft...... 2 36 Camminlas i =
L5 420 430 110 0'Ring, Shift Shaftiseisies smnmnns 1 -
L6 koo 248 781 Shift Lever...ceeeess. S | Ry 1 505
L7 420 241 930 Screw, Allen Head M6 X 20 cvevvennn 3 =
L8 420 260 200 RUBLLET, BRITE TEvEPewvsnassn e wvsae 1 Dl
Lo h20 258 655 SHiTt DEum ASBembly e esscain o oo 1 3.2
50 Lhop 827 265 Washer, Shift DruM...ceeeececcensas 1 =
51 7h7 020 000 Ligek, WESEals s i s st smsemmnmaiae ¢ cenn AR -

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 2 PAGE 5
CATALOG NO 735 009 010






TRANSMISSION 1977

ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 250
3 L20 237 470 Clutch Shaft, 13 Teethe.eeeesoseson. . 3.2
2 420 232 795 Needle Bearing Assembly, Clutch
21 £y PR D LT | R A -
3 420 235 080 Gear Wth, Clutch Shaft, 21 Teeth... 1 3.2
i k2o 227 475 Thrust Washer, Clutch Shaft........ 1 &
5 koo 245 340 Snapring, Clutch Shafteiceeccsissns 1 =
6 420 235 060 Gear 3rd, Clutch Shaft, 18 Teeth... 3 32
T k20 227 Lho Thrust Washer, Clutch Shaft........ 1 -
8 420 232 790 Needle Bearing, Clutch Shaft....... 1 -
9 420 235 100 Gear 5th, Clutch Shaft, 23 Teeth... i 3.2
10 k2o 235 1ko Gear 2nd, Clutch Shaft, 16 Teeth... i 3.2
¥ L20o 237 450 MEIH BhEPtuwes vowemeweaiass s il 3.2
12 k2o 232 800 Needle Bearing, Main Shaft......... 1 -
13 L20 232 Tho Needle Bearing, Main Shaft......... 1 -
1k 420 235 150 Gear 2nd, Main Shaft, 28 Teeth..... 1 3.2
15 L20 227 hés Thrust Washer, Main Shaft..... e 3 -
16 k2o 245 340 Snapring, Main Shaft...c.... SRR 3 -
17 420 235 110 Gear 5th, Main Shaft, 21 Teeth..... 1 3.2
18 420 235 070 Gear 3rd, Main Shaft, 25 Teeth..... f. 3.2
19 420 235 090 Gear Lth, Main Shaft, 23 Teeth..... IE 3.2
N 20 k2o 9kl 468 Thrust Washer, Main Shaft...ce.o... 1 -
21 420 232 790 Needle Bearing, Main Shaft......... 1 -
22 420 235 130 Gear 1lst, Main Shaft, 31 Teeth..... 1 3.2
23 L2o 227 430 Thrust Washer, Main Shaft...... Cae ) -
2l L20 230 400 O'Ririg, Main BHELE v« sviaseians SR 1 -
25 LYoo 247 225 Spacer, Sprocket...... SR b 4l 0.2
26 L2g 236 952 Sprocket, 15 Teeth (Used With Chain
Guard 420 297 332)ceececcaccnceanan Opt D.N.A.
Loo 236 951 Sprocket, 14 Teeth (Used With Chain
Guard. U20 POT 33L) cdes vwwawmnesdie il 0.2
L20 236 950 Sprocket, 13 Teeth (Used With Chain
Guard 420 297 330):cuereanens L — Opt D.N.A.
27 k2o 245 320 Washer, Main Shaft Locking......... 1. 0.2
28 L2o 242 600 Hexagonal Nut M16 X 1.5, Main Shaft ;! -
29 2o 258 540 Pin, Shift Fork Guide..ee.eoss e 2 3.0
30 420 258 600 Fork, BHILEINE N5 cevewves wewmi i 1 3.2
31 L20 258 590 Fotdk, SNIPEANE B wuvesenes coves Sl il 3.2
32 420 258 580 Fork, Shifting 1-3 ceveses oS aE 1 3.2
33 k20 L27 070 Thrust Washer, Transmission
Actuating Lever..... o 1 -
34 L20 239 640 Spring, Transmission Actuating Lever 1 3.2
35 k20 258 575 Lever, Transmission Actuating...... T, 3.2
BOMBARDIER LTEE/LTD SECTION 2 PAGE 7

SPARE PARTS CATALOG CATALOG NO T35 009 010



==

O
HEQ«
@ =




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

TRANSMISSION 1977
ITEM PART DESCRIPTION MX-3 FRT
ji[6) NUMBER 250
N 36 420 258 6Ls5 Pawl Assembly..... s RS e 1 9.2
37 Loo 239 650 Bpring; Pawleesseean L e J 28
38 k2o 245 330 BNADEIED D B 1, sreses sl ceihiat e 1 =
39 k2o 241 805 Screw, Pawl Positioning.......e.... 1 B2
4o L2o 242 270 Hexagonal Nut M12 X 1, Pawl
Positioning LocKking...eeeeeeenoseas 1. -
L1 L20 237 436 SRITE SRR s commsesivees LoEee i 1 3.8
4o 420 945 790 Retaining Ring, Shift Shaft........ 2 39
43 420 9Lk 851 Thrust Washer, Shift Shaft....... : il =
L 420 230 L51 DIRing; ShAPt: Bhatftsevasas siaaiiie s 1 =
45 320 430 110 Q'Ring, Shift SHATb..ceeceessosonss i =
L6 420 248 781 Shift LevVer..eeeeeeeeeeeeenensoenns 1 0.1
L7 koo 241 930 Screw, Allen Head M6 X 20 .vcveanes 32 -
L8 L20 260 200 Rubbat, Shifh TEVED.oweves &% svssie 1 0.1
N Lo k20 258 665 Shift Drum Assembly..... s e 1 2 R
50 L20 827 265 Weghe?; BALTL Droms wsusiwesss ivisans 1 s
51 T4T 020 000 Lock N'8eal: sussaan siasie semen s anis . AR -

SECTION 2 PAGE 9
CATALOG NO T35 009 010



k1

BOMBARDIER

et



Clutch, Kick Start






CLUTCH-KICK START

1977

ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 115
1 koo 227 600 Thrust Washer, Inner, Clutch Drum.. i: =
2 Lh20 232 T00 Inner Race, Clutch Drum....ceoceeeas i 0.
3 L2o 232 650 Needle Bearing, Clutch Drum........ 2 -
L 420 291 593 Drive Gear With Clutch Drum Assem—
bly (Replace Only Drive Gear With
Clutch Drum Assembly), See Also
Crankshaft Piston Cylinder Head
Pagey Mo I8 woesveasig aov el 1 0.7
5 L20 227 590 Thrust Washer, Outer, Clutch Drum.. 1 -
6 420 259 570 Plate, Clutch, Inner Pressure...... 1 0.7
7 420 259 560 Plate, Clutch, Friction...cceeeeses 5 0.7
8 420 259 555 Plate, Clutch, Outer Pressure...... 6 0.7
9 L4oo 259 5kh2 CLitteh: Hubve s awiens o R S e 8 0.7
10 420 245 320 Washer, Transmission Shaft Locking. 1 =
11 L20o 242 600 Hexagonal Nut M16 X 1.5 Transmis-
gion Shetb.vieesias cninis ) st Shemss 1 -
12 420 239 628 Spring, Clutch (Change Springs
Only Setwise)...... vt N I - . 6 0.6
13 Thru
16 koo 259 596- Plate, Clutch Spring Retaining,
W/ HOD ASEEMBIY cssas sevaviowis s S 1 0.6
3 420 245 330 SHapeing M0 K Dsees cossvenee sas 1 =
1k L20 259 590 Plate, Clutch Spring Retaining..... 1. 0.6
15 420 932 990 Balll B3O, . e rman ceeeaan i 742 =
16 420 259 705 Hub, Clutch Spring Retaining....... il 0.6
17 420 945 T50 TockWasheEr 5 Milie ww e ssmsmvine —_— 6 -
18 420 241 TT0 Screw, Hexagonal Head M5 X 25...... 6 -
19 420 235 205 Gear, Kick Start Idler, 31T..c.ce... 1 0.6
20 L2o 237 Lk25 Kick Sbart Bhatt:secsssienesas nemn 1 3.2
21 420 245 350 Circlip, Kick Start Shaft....ceeeu.. 1 -
22 420 228 195 Retaining Hub, Kick Start Spring... 1 Yl
23 420 239 381 Spring, Kick Start Return..... e 1 1T
2k L2o okl LEB Thruet Washe®: cuvessiisiamesse o 2 -
25 420 945 660 Snapring, Kick Start Shaft......... 1 -
26 420 239 610 Spring, Kick Start Ratchet Engage-
THENES (iesie: crmrmraie e scmie L e T huicais niialin 1: 0.6
27 Loo 228 180 Ratchet Gear, Kick Start....eceeee. i § 0.6
28 420 227 L80 Thrust Washer, Kick Gear........... 7 -
29 k20 235 215 Gear, Kick Start Drive, 34T........ 1 0.6
30 420 ohh 468 Thrust Washer, Kick Start.......... 1 =
31 Thru
37 4oo 248 798 Lever Assembly, Kick Start........ % 0.1
31 420 248 800 Hub, Kick Start (Execution Without
OLRANE (BROOVE ) wn wevsivanm sssssas o " S 0.1

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 13
CATALOG MO T35 009 010






CLUTCH-KICK START

1977

ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 175
31 k20 248 805 Hub, Kick Start (Execution With
O'Ring Groove)....... e, o s 1 0.1
32 420 248 T91 Lever, Kick Start (For Kick Start
Hub Without O-Ring Groove Only).... 3 0.1
koo 248 793 Lever Kick Start (For Kick Start
Hub With O-Ring Groove Only)....... i 01
33 420 239 535 Spring, Kick Start Lever......c..... 1 0.1
3k Loo 232 Lho Ball T/32", Kick Start Lever......s 1 -
35 hoo 230 Lé6L 0-Ring (For Kick Start Hub With
O-Ring Groove Only).sececess T = -
36 k20 945 8Lo Snapring, Kick Start Lever......... 1 -
37 k2o 260 210 Rubber Sleeve, Kick Start...ce..... 3 0.1
38 L20o 241 991 Serew, Hexagonal Head, M8 X 28 (For
Kick Start Hub And Kick Start Lever,
Execution Without O-Ring Only)..... 1 -
hoo 8L0o 991 Cylinder Screw M8 X 30 (For Kick
Start Hub And Kick Start Lever,
Execution With O-Ring Only)..:.ee.. i) w
39 T4T 020 000 Toak NYOEak. werwaes as s R —— AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 15
CATALOG NO T35 009 010






CLUTCH - KICK START 1977
ITEM PART DESCRIPTION MX-3 FRT
Jif6) WUMBER 250
i & k2o 227 600 Thrust Washer, Inner, Clutch Drum.. (3 @
2 k20 232 700 Inner Race, Clutch Drum............ 1 0.7
3 Loo 232 650 Needle Bearing, Clutch Drum........ 2 -
L k20 291 598 Drive Gear With Cluth Drum Assembly
(Replace Only Drive Gear With Clutch
Drum Assembly.) See Also Crankshaft
Piston, Cylinder Head Page No 12 .. 1 0.7
5 Lh20 227 590 Thrust Washer, Outer, Clutech Drum.. fli s
6 420 259 570 Plate, Clutch, Inner Pressure...... i QU
T L20 259 560 Plate, Clutch, Friction.......c.uo... 6 QLT
8 420 259 557 Plate, Clutch DriveN...eeeeeees.. o 5 0.7
9 k20 259 555 Plate, Clutch, Outer Pressure...... 1 0L
10 koo 259 540 GIUEGR Hbw e svess sees s s s 1 0.7
11 420 245 320 Washer, Transmission Shaft Locking. 1 s
12 L2o 2h2 600 Hexagonal Nut M16 X 1.5,
Transmission Shaft....... AT, il -
i3 420 239 ThO Spring, Clutch (Change Springs
Only Setwise)e...... L ’ 6 0.6
14 Thru
il L20 259 596 Plate, Clutch Spring Retaining With
Hub Assembly........ T T e i 0.6
14 420 245 330 Snepring 10 X 1 .useeneses nes e 1 -
15 420 259 590 Plate, Clutch Spring Retaining..... 1. 0.6
16 420 932 990 Ball, 5/32% o xacsion amnisnisnie SRS B 12 o
17 L20 259 705 Hub, Clutch Spring Retaining...... i 0.6
18 420 9L5 750 Lock Washer 5 ..... e s 6 -
19 L20 241 T70 Screw, Hexagonal Head M5 X 25 .... 6 =
20 420 235 205 Gear, Kick Start Idler, 31 Teeth . i 0.6
21 420 237 L25 Kick: Start SHafbG.e.seoes e aoassnss 1 3.2
22 L20 245 350 Cireclip, Kick Start Shaft.......... 1. -
23 Lhoo 228 195 Retaining Hub, Kick Start Spring... 1 17
2k 420 239 381 Spritiy; Kick Btart Rebiitfes s 1 1T
25 420 9L L68 Thrust Washer.:cses.eses e e &% 2 =
26 420 945 660 Snapring, Kick Start Shaft......... 1 -
27 k2o 239 610 Spring, Kick Start Ratchet
Engagement...... S I i 0.6
28 koo 228 180 Ratchet Gear, Kick Start..cscesssss 1; 0.6
29 L20 227 480 Thrust Washer, Kick Gear.......c... 1 =
30 Loo 235 215 Gear, Kick Start Drive, 34 Teeth... 1 0.6
31 Loo okl 468 Thrust Washer, Kick Start....eeee.. 1 =
32 Thru
38 L2o 248 798 Lever Assembly, Kick Start......... 1 0.1

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 17
CATALOG NO T35 009 010



38 32 39




CLUTCH - KICK START

1977

TITEM PART DESCRIPTION MX-3 FRT
NO WUMBER 250
32 L2o 248 805 Hub, Kick Start..s.ceceassscasssnss i 0l
33 420 2L8 793 Lever, Kok SEAPE. s ewns swwwsas e T Ol
3k 420 239 535 Spring, Kick Start Lever.icieiscens 1 (el
35 k2o 232 Lko Ball T7/32", Kick Start Lever...... - 1 2
36 L20 9Lks 8ho Snapring, Kick Start Lever......... 1 o
37 420 260 210 Rubber Sleeve, Kick Start.......... 1 0.1
38 420 230 Lél O'Ring, Kick Start Hub...eoveseeas : T -
39 Loo 840 991 Cylinder Screw MB XX 30 coeresnanas . i 1 -
Lo T4T 020 000 Ttk WNBEAL . cves eewe waes e s e § AR =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 19
CATALOG NO T35 009 010



NOTES




ELECTRICAL



O



Magneto






MAGNETO GENERATOR (Motoplat) 1977
ITEM PART DESCRIPTION MX-3 FRT
O UMBER 175
N 1-2-3 420 291 7h6 MOTOPLAT Ignition Unit Assembly.... 1 =
3 420 964 062 COBEREt Pill o ewerensn somwmes sy svisrei 1 0.2
L 420 264 590 TERILIoN Boileasanes s wovmsemisies Suis il 0.2
5 420 865 200 Spark Plug Protector......... e 1 0.1
6 L20 927 570 Washer 5.3 cvvwainaes s siivnincs . i 3 -
T 420 945 750 Lock Washel 5 wivessis oo sommenmenne 3 -
8 L20 240 180 Cylinder Screw M5 X 20 veveuueennn ] 3 -
9 420 899 570 Spark Plug W280 MZ2 ....... G 3 0.1
k2o 899 Tho Bpark PLog H2G . veshwwswws e eoieiad o Opt =
420 899 750 Bhark PINg NITE wevwevins o swvemissan Opt -
L2o 899 760 Spark Plug NSOE & ewiesaies so sossine Opt -
10 T4 002 000 e T e TR ~ oo 2 0.1
11 22k 061 120 VBSOS by s 55 G aun o b imimin s ere et siae 2 =
12 224 761 110 LOCKWAShE s e v e teneeneneensensanens 2 =
13 222 063 515 Hexapoial SBBTET, g s e seeilses 2 =
1k T48 003 002 Bubbe¥ Padv.e cevenss SRR SRt 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 3 PAGE 3
CATALOG NO T35 009 010






MAGNETQ GENERATOR 12V 55W 1977

ITEM PART DESCRIPTION MX-3 FRT
i[o) NUMBER 250
N 1 Thru
22 k2o 291 771 Tgnition Unit ASSembly....eeeeeees. S —
N1 420 264 560 Stator Plate AlOne, e ssscesenaeass it 0.9
N2 420 264 519 Charging Coil With Cable........... 1 0.8
3 420 24T 260 Distance Sleeve 10.5 MM +«vvoveennn. 2 0.3
N koo 264 505 BESKE: EiPHE Boiliwsesmamans wacesses 1 0.8
5 420 8L1 025 Cylinder Sctew MU X 28 wiswssvsains 2 =
6 L20 965 700 Ring Tongue M s s iunvessis i svneis 1 0.k
7 420 945 758 Lock Washer b ,..vvvienns S W 5 =
8 k2o 9kl 271 Cylinder Screw M4 X 6 vovervvnnnenn. T -
9 420 264 530 Wire SpPlice.uieceeenneeeeennernnnans 3 0.4
10 L2o 260 L11 Proteetion Hose 25 fills e seatn ovaies 3 0.4
19 k2o 291 Los PIyWHERT . « v cnsvias v o o PRG 1 0.7
12 420 260 L6k Protection Hose 40O mm.....veeu... n} 0.2
13 koo 260 345 fabl e Orommete s vmses i smsmans st e 1 0.1
14 L20 960 791 Protection Cap..eeesesceasaceresanse 1 0.2
N 15 L4o9 2033 00 Receptacle...... P [ L Ol
16 L20 865 L53 Comnector HOUSINg.uv.eeeeesosoeseses 1 0.2
kg k2o 260 L62 Prictaction Hose 185 T «vwivsiw s 1 0.2
18 420 96L 062 COREADE Plle wenevan v o8 svesses Saial ik 0.2
N 19 Thru
22 L20 264 LT5 Biectronao Bodee e ss i3 srivsossans ) 0.2
N 20 420 960 550 Protection CBDesessecs ss ssnsseesens 2} 0.1
21 420 958 165 Ignition Cable LU0 mm .o.vvvvvnnnn.. AR 0.1
22 L20 865 200 Spatk PLul PrOtEsEED.cee vun cnvasss 1 0.1
N 23 420 899 570 Spark Plug W280 MIZ .uee vesensions i il D.N.A.
420 899 TLo Bpark Plig oG wussievasioes Sici o i Opt D.N.A.
k20 899 750 Brark Plue W57 it siss sanes i Opt D.N.A.
k2o 899 T60 Spark P1ug N59G eeeeeereveoeens - Opt D.N.A.
2l k2o 224 030 Holder, CableS..eeeeeececoenceansns 1 s sl
25 420 927 570 WHBHET 5.8 . cvs vaswemnmsian soss s i 2 s
26 420 945 750 EotE I WEEHERT B wwe vsiesioess oaeevise s 2 -
27 420 840 510 Screw M5 X 16, Allen Head.eovesoos. 2 =
N 28 TL6 009 005 Rebainer Plate:.:cocessssnas seenees 1 =
N 29 224 061 200 Washer...... N S . 3 B . 2 -
I 30 T48 037 000 RUDDET BUSHING .+ vreeveseenoecnnnans 2 =
N 31 570 1230 00 Rubbel ‘WaBlePl cow iw swnswwvas saaiiass 2 -
N 32 748 016 000 ROBDER “WasHEW, v cvan smmmseaig seses s 2 -
N 33 224 061 120 Washets vs on vaces % SRR W s 2 -
N 34 228 561 015 I T 2 =
N 35 224 761 110 TOCKRWEESHET /s s es s s as se o emnnes or sa e aie 1 -
N 36 222 961 015 S W s s v ernnens S e IR 1 -
N 37 748 003 003 RUDDET Pad.seeveveneneruanonsennnes 1 -
BOMBARDIER LTEE/LTD SECTION 3 PAGE 5

SPARE PARTS CATALOG CATALOG NO T35 009 010



k1

BOMBARDIER

et



CARBURETION







Carburetor






BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION L PAGE 3
CATATOG NO T35 009 010

CARBURETOR 1977
ITEM PART DESCRIPTION MX-3 FRT
O NUMBER 175-250
N1 Yoo 291 Lh2 Bing Double Float Carburetor
NATRE To0D wgiae mmmdio s wmmaop s 1 -
2 Carburetor Housing (Not Available
as Spare Parts, Use Carburetor
BESEMBIN s umeimia s wda /o i weansmess 1 D.N.A.

3 k20 963 090 Carburetor Primers scseess s sossson 1 0.5

L 420 938 100 Spring, Tickler....eeeeevseees S 1 0.5

5 L2o 245 2k4o Splint: Pin, TioRTEI . vue enme o cnms 1 0:5

6 420 261 631 Corburetor PIatiiee s o e swwn e sams s 3 0.2

T oo 261 6Ll TJat NeBdla,, veresemen s esmay 1 0.2

8 k20 261 650 Needle, CIaBs us venwssn e o T 1 -

9 420 227 635 Plastic S0ring CuDessessssisee s swe 1 =
10 L20 239 T00 Spring, Carburetor Piston.......... < 0.2
11 420 261 670 RUBLET RIDE: o5 sohsinsimms sonmsin oo sinis 1 -
12 420 261 660 Cover FlabB. ux v seomsmemen s " 1 0.2
13 h20 241 430 Hexagonal Screw M5 X 12 tivvensnans 2 -
1h 420 963 1hL2 TAAer Jat U0 veses s nwses voesderie 3 1 0.5

420 963 1k1 TaXer: Uet 30! sun 15 sa s il e imae i » Opt -
k20 963 143 Tdlewr Jeb 35 sares sosassien memmes « Opt v
15 k2o 261 T05 Float Needle With Viton TiPe.ecee... 1 0.5
16 420 261 710 Clig, Float NEEA1E. . s sien s e i i 0.5
17 koo 261 692 TS EB T yuessmesm ey sussie s emmiey e i 0.5
18 420 261 600 Needle Jeb Balb wwes vevensides s e Opt -
420 261 605 NeedTa Jeb a3 wees coaumeios soneas Opt -
Lo 261 608 Needle Jet 2.70 vevewss A o NN il 0.5
19 420 963 130 Mixing Tubess i soien e snmes o, N 1 0:9
20 Loo 268 984 MAin Jet 155 conssneen s ensanin s il 0:5
420 268 979 Main: Jeb IR0 e wamuins sowarswns s . Opt D.N.A.
L20o 268 980 Medsi Jet 235 w0 s Sk e SRS ¥ Opt D.N.A.
420 268 981 Medn: Tet TUB ww sovmsenan savmisies o Opt D.N.A.
420 268 982 Main Jeb ANS wews sonvna § oEih o A Opt D.N.A
Loo 268 983 Main Jet: 150 ci55 csisien nn sammems s Opt D.N.A
420 268 985 Main Jeb 16D ceesessesmsss sossseses Opt D.N.A
L20 268 986 Mein Jeb: LEG .« vemen s wemmn vewnsmss Opt D.N.A
420 268 987 Main. Jet: ATO wxwsenwss e e s Opt D.N.A
20 268 988 Madsi Jet TT5 wasmesn seveis Y Opt D.N.A
oo 268 989 Medh. Fot B0 wseuecussavinon s coias e Opt D.N.A
21 L20 261 620 SR e T T — 1 .5
22 420 963 192 Fioabeciues st ib s eiehamemmmams s pwves 1 0.5
23 420 929 T00 B Flis mmotonionn som memswimsiein win0R W— . E 0.5
ol 420 830 720 Gasket, Tloat ChEber.ovessive s e 1 0.5
25 k20 261 610 FlInat CHENMBOT: svve s iyivess ik i 1 0.5
26 420 963 180 SRR (01D s sosvsssss dimbmmen e - 1 0.2






BOMBARDTER LTEE/LTD
SPARE PARTS CATALOG

CARBURETOR 1977
ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 175-250
27 420 939 880 Spring, Air Regulating Screw....... 1 0.1
28 420 963 150 Air Regulating Screw...eeeeenseeeen. 1, Bl
29 420 938 6Lo Spring, Adjustment SCreW......e.... 3 -
30 L2o 963 160 Adjustment Screw...... IR 1 0.1
31 420 942 540 Hexagonal Nut M6 X 0.75 ....... Sl 1 -
32 420 241 Lho Adjustment Screw M6 X 0.75 vevvene. 1 =
33 420 260 370 Rubber Grommet s sovevanss i snses 1 —
3L Lo8 801k 00 Hose Clamp (Air BOX).eeeesuiovevonos 1 -
35 T40 003 000 Carburetor Boot....... SO SR— 3. 0.3
36 408 8019 00 Hose Clamp (Carburetor).......... " 1 -

SECTION 4 PAGE 5
CATALOG NO T35 009 010






SPECIALTOOLS




)



Tools,
Special and

Owner’s Kit.






TOOLS 1977
ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER LTS
1 to 10 k20 277 780 Tool Kit, OWNerS.eeeeeeerensonanns i -
1 koo 876 195 TOOL BEE . wwvwssn vn wnma s v sees 1 -
2 hoo 277 825 Cotbifat WeShet: cu wesevenen Laieeys i o
3 k20 276 065 Wrench Double Open 10/13 mm........ 1 =
L k20 277 790 Wrench 4, Internal Hexagonal Screw. 1 =
5 L2o 876 360 Wrench 5, Internal Hexagonal Screw. 1 -
6 Lhoo 277 810 Wrench 6, Internal Hexagonal Screw. 1 -
7 420 277 830 Insert For Screwdriver........ . 1k s
8 k2o 277 840 Grip For Screwdriver.ceeeceeeescens a1 2
9 Lhoo 876 220 Socket Wrench 11/13 MMevevenuennnsn 1 -
N 10 420 277 L1l Socket Wrench 17/21 MMueeeeeenennan. 1 -
s il L20 277 850 0il Seal Insertion Jig (Kick Star-
i IECIC T RO | 1 (S0 WS, S 1 -
12 Loo 277 860 0il Seal Insertion Jig (Crankshaft
Magneto Side And Clutch Side)...... il -
13 k2o 277 870 0il Seal Insertion Jig (Main Shaft
BHFOCKET Juviun v ininsn B4 sivisnnns ab e i -
420 277 875 0il Seal Insertion Jig (Disec Valve
COVEL) sic s 0mrmie srommin LA L I . . 1 =
14 k20 287 030 Puller Assembly For ROtOT.......... 1. -
15 L20 277 900 PUNY. GEHP WReHB . wavenas s wovies ol i 1 -
16 Lh2o 241 960 Locating Bolt For Crankshaft....... ) -
17 koo 277 885 Clvubeh Hub Locking Tools sisssasei os il =
18 L20 840 680 Cylinder Screw w/Internal Hexagonal
MBCE B0 soimnis duiombismtne smmmn I 2 -
19-22 420 876 296 Puller Assembly For Bearings on
Crankshaft...eeeve.. e P o i -
20 420 977 480 Ry Tar PHILE v amemmmin seies vt i 1 -
21 k20 277 890 Ring Half For Puller, Bearing on
Crankshaft; Clutch Sideiece.scoscess 2 -
N 22 420 9L4o 755 Screw, Hexagonal M16 X 1.5 X 145 .. 1 =
23 T4T 020 000 Lock N'Seal 6CC/0.20% e eenuesscnnns AR -
N 416 001 600 Lock N'Seal 6CC/0.2 OZrvveesassenss AR =
N 24 7h7 018 002 Silicone Grease 59CC/20Z .. cevsnnsns AR =
25 T4LT 002 000 Silicone Seal Clear 89cc/30%Z....... AR -
TLT 002 001 Silicone Seal Black 89cc/30Z.sees.. AR =
26 413 4010 00 Paint: Black L73cc/160%::ccee so s ens AR -
27 420 276 190 Tool to Install Plastic Ring For
Bearing in Crankcase, Clutch Side.. 1 -
koo 276 200 Tool to Install Plastie Ring For
Bearing in Crankcase, Magneto Side. 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 5 PAGE 3
CATALOG NO T35 009 010






TOOLS 1977
ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 175
N 28 T4T 021 001 Air Filter Coumpound 59cc/20%Z...... AR =
N T4T 021 002 Alr Filter Coumpound (For Air
Filter K & N) 236cc/80Zcuccecencnns AR =
N 29 420 276 910 Plate For Puller (Crankcase Sepa-
FEEOP ) oo n vomieis om w0i0n a s snss so0m s s armin & i -
30 koo 276 920 PHOBECEION BB eveveivenss vewas aust i 18 o
31 420 8L0 351 Cylinder Screw M5 X 20 <ievesnvins o i "
32 T4LT 017 002 Injection 0il W73ce/160z (50/1).... 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 5 PAGE 5
CATATOG NO T35 009 010






TOOLS 1977
ITEM PART DESCRIPTION MX-3 FRT
NO NUMBER 250
1 to 10 k420 277 780 ool Kib Ohevacssssvsies svisnivss > 1 =
1 k20 876 195 Pool Bamssiecsatisiesssasis e st snsss 1 -
2 420 277 825 Combined Wrench;:.sesscnes soae anmnes 1 -
3 b2o 276 065 Wrench Double Open 10/13 mM........ 1 -
L L2o 277 790 Wrench 4, Internal Hexagonal Screw. 1 -
5 Loo 876 360 Wrench 5, Internal Hexagonal Screw. 1 =
6 Loo 277 810 Wrench 6, Internal Hexagonal Screw. 1 =
T L2o 277 830 Insert For Screwdriver...eeeeeee... 1 2y
8 k20 277 8Lo Grip For Screwdriver........... —— 1L -
9 koo 876 220 Socket Wrench 11/13 MM.evveennennn - 1. -
N 10 koo 277 Li1 Socket Wrench 17/21 MMuveesevernnes 4 -
48 k2o 277 850 0il Seal Insertion Jig (Kick Star-
Bor hivien cene vedleiies ot b S 1 =
12 k2o 277 860 0il Seal Insertion Jig (Crankshaft
Magneto Side And Clutch Side)...... 1 -
13 L20 277 870 0il Seal Insertion Jig (Main Shaft
BEPGOREE ) v wwwmennen psive e en coess s 1 -
h2o 277 875 0il Seal Insertion Jig (Disc Valve
_ FOE s v evioiesion ssEs o § SR 1 =
1k Loo 277 805. Puller Assembly For Flywheel....... 1 -
15 k20 277 900 Pump Gear Wrench.....eeeeerecennens 1 =
16 420 241 960 Locating Bolt For Crankshaft....... Z -
7 hoo 277 885 Cluteh Eub Locking Tool. cees oo s sss T =
18 L20 8Lo 680 Cylinder Screw w/Internal Hexagonal
BB WD s snsevames s vnsinsa Leksees 2 -
19-22  L20 876 296 Puller Assembly For Bearings on
Crankshafbessssiet ot asciees o s T 1 -
20 420 977 480 Ring Forr Pullersces cicssanes e nemge 1 -
21 420 277 890 Ring Half For Puller, Bearing on
Crankshaft, Clutch Side.secesecss o 2 -
420 276 020 Ring Half For Puller, Bearing on
Crankshaft, Magneto Side.....iicene 2 -
22 420 9Lo 755 Screw, Hexagonal M16 X 1.5 X 145 .. i -
23 747 020 000 Lock N'Seal 6CC/0.20Zcvecencranennn AR -
N 416 001 600 Liock N'8etl 666 /0.2 6% s am wnwns AR -
N 24 747 018 002 Silicone Grease 59¢C/20Z.cevvevssce AR -
25 TWT 002 000  Silicone Seal Clear 89cc/30z..... 7 AR -
747 002 001 Silicone Seal Black 89cc/30Z...... AR e
26 413 L4010 00 Paint Black L73cc/160Z....... e AR =
o7 k2o 276 190 Tool to Install Plastic Ring For
Bearing in Crankcase, Clutch Side.. 1 -
N 420 276 930 Tool to Install Plastic Ring For
Bearing in Crankcase, Magneto Side. 1 =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 5 PAGE 7
CATALOG NO T35 009 010






TOOLS 1977
ITEM PART DESCRIPTION MX-3 FRT
o) NUMBER 250
N 28 74T 021 001 Air Filter Coumpound 59cc/20%Z...... AR i
N T47 021 002 Air Filter Coumpound (For Air Filter
K & B) 2%8ce/Bom civiss vanenvnms vos AR -
N 29 L2o 276 910 Plate for Puller (Crankcase
SepParator)eeeeeesscanennenas cs b i -
30 420 276 920 PRoBEBETON. C8Div assmsre e swwieiaiaise § T s
31 420 8L0 351 Cylinder Serew M5 X 20 v vies vasie ; L -
32 T4L7 017 002 Injection 0il (16 0z) 50/1 cevevun. 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 5 PAGE 9
CATALOG NO T35 009 010



K1

BOMBARDIER

et



FRAME







Fork



o i

47 BETOR FORK ASS’Y



FORK MX-3 1977
ITEM PART DESCRIPTION 175 FRT
jife) WUMBER
N1 Th2 020 005 Fork Slider, Left.eeeeeenenens ceaan T 0.5
N Th2 024 005 Fork Slider, Right.c.veeveneeaeeren 1 0.5
2 742 010 001 Main Seal..veeeeeenneesennnan RO i 0.6
N 3 Th2 01k OOk DEmping ROQ. s s SRR 2 0.6
N L Th2 016 001 PHSEOR e wan o wa o i aa somisees i wiee 2 0.6
N 5 732 Lol oo7 OYBRE e v vasieniad s GG S eaTe 2 0.6
N6 Th2 048 000 Ring s eesoias S SR eE O 2 0.6
7 732 802 000 (S5 o7 b s O SR 2 0.6
8 T4h2 013 000 20w atha 7 S B NS O S 2 0.6
N9 Th2 023 002 Vadre (OPi I8 e saes s S 2 0.6
N 10 Th2 022 002 Val¥e Waghed; cesavsss e veseses s 2 0.6
13 Th2 021 001 Damper Support BodY..eeeeeeseaceses 2 0.6
12 732 801 000 CAPC LD e add b 0s060 6 hre s mrmin momymie 2 0.6
N 13 224 092 162 Fiber Washer...eeee.. T e 2 =
1h 742 039 001 ValVe: evvnrenoennnnesannnooansoness 2 0.6
15 732 401 002 GBI RATIL i wvm D e o 4w 2 -
N 16 The 046 000 01T DEPEEEEOT v wunnvwnan iwvsicos 457 A 2 0.1
N 17 Th2 015 002 PErE DBt e o veveweses caives SR 2 0.6
N 18 Th2 025 003 DS Boobeiawiss seivasissies sosusiseas i 2 0.2
N 19 Th2 009 008 Spring 20 Ibs. (Color Code Gold)... 2 0.1
i} T42 009 010 Spring 22 Lbs. (Color Code Green-
ok el by v S e e T Opt D.N.A.
20 732 Lol 003 D R A e et s wi ek | B s ki 2 -
21 742 017 0Ok Spring Retainifng 'CaD.«es swvssniis o 2 0.1
N 22 Th2 026 003 Liower Triple (lompevees csovssniss o 1 0.7
23 22Lh 762 100 Lioclkwasher: & T 4 ieae e s v e seme o 8 =
2l 222 963 015 Screw, Socket Head M6 X 1.00 X 30 . 8 =
N 25 Th2 008 001 Steering SteM..ueeeeseerseerennasss 1 7 i
26 Th2 027 000 BAJUEEET SHEt Nibiews s es s s o 1 0.5
27 Th2 028 000 PRI cowmamnin saevwenis skaess i 1 0.1
N 28 T42 030 004 Teiple Ulambessisevinsasss sones i 1 0.4
29 Th2 029 001 08 WUES 00 a0 e n s it s b e smrmmmemims 1 0.2
30 224 782 120 Lockwasher, 8 MM ..o.eevenennnnnnnns L =
31 222 983 025 Screw, Socket Head M8 X .25 X 30 .. 2 -
N 32 7h2 018 001 Handlebar Clamp, BottoM.eeeessseses 2 Ol
N 33 Th2 019 001 Handlebar Clamp, TODes s e sn s s 2 o
34 224 081 170 Wesher,; B mm X 1T X 2 cive covovniis 8 =
35 222 085 515 Screw, Hexagonal Head Cap M8 X 55 . L =
36 Th2 001 00k Brake Cable GUIid€..eeereeenernnanns 1 Bl
37 22k 061 122 Fiber Washer. oeeeeeeeeeennansennnas 2 -
N 38 T42 050 000 DFERT SO e s wawe sieiwsn savets @ 2 =
39 224 080 140 Flat Washer, 8 mm X 14 X 1.5 ...... 2 =
4o 224 781 14o Lockwasher 8 MM +osveseenss S e 2 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE 3
CATALOG NO 735 009 010






FORK MX-3 1977
ITEM PART DESCRIPTION 175 FRT
NO NUMBER
41 222 982 515 Screw, Socket Head M8 X 1.25 X 25 . 2 =
N 42 The 034 002 Profit el we ve s CEeRR R R e o 1 0.1
43 742 036 000 WRBHEE cwacusmnn o sn v e s e orasasis o 1 =
LYy Th2 035 000 T o = 1 -
45 222 085 525 Screw, Hexagonal Head Cap M8 X
1G85 X G o mmmmss s stk A 2 -
L6 228 081 015 Nut, Hexagonal Head Cap M8 X 1.25 . 2 pa
N L7 Th2 003 007 Front Fork Assembly (Items not
Included 25,26,27,29,32,33,34,35,36) 1 D.N.A

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE 5
CATALOG NO T35 009 010



1to
43
M
A
RZ
0
C
CHI FOR
K
A
SS
Y
1
— &



FRONT FORK MX-3 1977
ITEM PART DESCRIPTION 250 FRT

NO WUMBER

N 1 to

L3 742 003 00k Front Fork Assembly (Items not
Ineluded 28,29.30,33,3U ) vinmsvnis 1 D.N.A.
N1 Th2 020 006 Fork Bl186r BEfY. oseives svusiiae o5 1 5
n Th2 024 006 Fovk Blided Riphbeeawevi e sslksnm e 1 0.5
w2 T2 010 005 Main Seal....s Salt W SR SR T e L 0.6
N 3 732 802 00k e BT i ol Komemieimiest aig)bsemmimeinis 2 0.6
N L Th2 039 003 Bobtom: Valave nes iess s enee se amssssss = 0.6
N 5 Th2 014 005 Damper Rod..eveeeens P MOLON, ) = 2 0.7
N6 732 802 002 SEIEL DR o cntom oo o v R 81 o 2 D:5
N 7 Th2 051 001 Valve Retainer Bushing....... S 2 0.6
N 8 T2 039 002 VB TEws 03 shssks i imveienns sesonsn 2 0.6
N9 Th2 022 003 Valve Washerv:venes ismes sinee smns - 2 0.6
N 10 742 013 001 Top Out SPring........ T, o . < 2 0.6
N 11 Th2 oL8 001 L 0 YIS o - SO R S R, 2 0.6
N 12 732 802 003 BRBL . RERE S o ivie s b s s wimines ssh s 2 0.6
N 13 Th2 016 002 PABEO i vns v snisn asiiniens R A e 2 0.7
N 1L T7h2 0L8 002 Segling RifE v coseissnsiconos sosv 2 0.6
N 15 Th2 036 003 WBEhaR s sa i siog Praamsman me s 2 0.6
N 16 The okL 002 SOPINg QUGB .. vse s san b enan s . 2 ¢
N 17 T42 009 009 Spring 23 Lbs. (Color Code Orange). 2 g 0
N 18 742 015 003 DOPE, THBE wu s siemission ks e wsrae § % 2 0.6
N 19 Th2 025 0Ok DUEh BEh it peseissie nsbetes ves 2 0.2
N 20 742 001 00k Brake Cable Guide....... SERREEal Das il 0.1
N 21 Th2 017 005 WoTk I Cahs sl v s es Th i e mes 2 el
N 22 732 Lol 009 OYRIPE L waismiivs i duisiiem sembsssss w % 2 -
N 23 T42 053 000 Check Balleeseeeeoeoancans 2 — 2 0.1
N 24 T2 054 000 Ohecle Bal) SOPRHE . e esies s » 2 0l
N 25 223 061 015 Machine Screw, Flat Head M6 X
Tee0G X 0 wases ve samesed she@seiion s 2 0.1

N 26 Th2 026 00k Tiower T¥iple Clamd..ewaes sowpwises s | 0.8
N 27 222 904k 015 Allen Screw MIO X 1.5 X 40 ...vunn. i -
N 28 742 008 003 Steering SteM...eesesasecoss e 1 0.8
N 29 Th2 028 000 BIPOIN T pomm wenion sepaeas e P 1 0.1
N 30 T2 027 001 BAJUSEEF ML oacavsvsm svoress e a5 stvsieiselars 1 0s5
N 31 742 030 005 Hppsr Triple (CRambic coanies oo 1 0.5
N 32 222 983 025 Allen Screw M8 X 1.25 X 30 vrveceen i =
N 33 Th2 036 00k Ceap Tt Washer.ves is sesesos nonmmens 1 -
N 3L Th2 029 002 TN R s At oy IR b B 1 0.3
N 35 7h2 019 002 Handle Bar Clamp..eeescecsssoncaens 2 0.2
N 36 222 983 025 Allen Screw M8 X 1.25 X 30 vceeennss l =
N 37 732 4ol 008 G CE T o - e e o B 2 -
N 38 222 560 T15 Drain Screw, Pan Head M6 X 1.00 X T 2 0.1
N 39 Th2 036 002 Sealing Washer...... 55 o B N e o -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE T
CATALOG NO T35 009 010



&
[
@
<
x
[
o
W
X
%)
8
N
«
<
=
]
=
e




FRONT FORK MX-3 1977

ITEM PART DESCRIPTION 250 FRT

O NUMBER
N Lo Th2 050 001 Damping Rod SCTrewW..:vvecessosesasss 2 0.1
N 41 222 064 015 Hexagonal Screw M6 x 1.00 X L0 .... b =
N L2 224 061 120 Washer M6 X 1.5 X 1h civieinnnnnnnnn N -
N 43 228 561 015 llut, Hexagonal Elastic Stop

ME 100 cisrasmsmeises susvssmeemsss s samiseress b -

N Lk 742 03L 002 PRSEE BT e evwansn swmmiae b seesis 1 BT
N 45 T2 036 000 T i -
N L6 Th2 035 000 Vabtososuss seronsses ssrnesed Saiassn 1D -
N 47 222 083 015 Screw, Hexagonal Cap M8 X 1.25 X 30 1l -
N 48 22k 081 170 Washer Flat 8 mm X 17 X 2 ...... . 3 -
N Lo T42 001 000 Brake Cable Buide..eeves saes o i e T Hick
N 50 746 026 001  Torque ArfM........... SRR & el 1 0.1
N 51 228 581 015 b cavamenas svvsiores Sasseties i e 1 =
N 52 222 082 015 Screw, Hexagonal Cap M8 X 1.25 X 20 1 -
N 53 399 8012 00 LOCKWAS O v s vt enenensnnnnnnenenns al -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 ©PAGE 9
CATALOG NO T35 009 010



NOTES




Main Frame






FRAME MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
O NUMBER
N 1-2 746 001 029 TP nwseron ormpeie. weosseesoore v i wias i asioy R o 1 3.0
N 1-2 7h6 001 030 TRATES wenresien wewmaamaies e imaes o i 3.0
2 T46 052 000 SERRRIAE Tl svevassis sowSvenea e 2 2 0.5
3 746 010 001 Steering Cone-0 Degree....eeeeeenns Opt Opt D.N.A.
T46 010 101 Steering Cone-1 Degree.....eeeeess. Opt Opt D.N.A.
T46 010 201 Steering Cone-2 Degree....ceevresess 2 2 0.3
T46 010 301 Steering Cone-3 Degre€..ccecscssaess Opt Opt D.N.A
L 732 702 001 Neadle BEAPTHR. «s serwmeses s 5o sbaes 2 2 -
5 732 701 000 ThHrust: BEaPINE v v s so ke W 2 2 -
6 732 901 000 THAUSE. WaSHE P sn wiv shivims sl o 53 s i L =
i 732 Lol 000 G'Ring 1 1/2 X 1 3/4 X 1/8 sve wesen 2 2 —
8 746 015 000 Cover Steering CONC...esseeeenesesss 2 2 0.3
9 T46 007 000 Rubber Bumper, Steeringec..eeesecos. 2 0:0
N 10 746 007 001 Steering BUNPET. cowes eress aess o i 2 Bl
N 11 7L8 001 000 T BB v enen womecntnme s waveasise S i -
12 73k 006 001 Front Bngite MOUnG e euiesiees o s 2 2 0.1
13 222 084 515 Screw, Hexagonal Head Cap M8 X
TuBB R BB it 0005 e s o i 2 2 =
1h 222 085 015 Screw, Hexagonal Head Cap M8 X
1525 L 50 osmn smmsmmne R NI 1V 2 2 =
15 224 081 170 Flat WashHear MB . wessvesn evsesines i 1h 1h -
16 228 581 015 Nut, Hexagonal Elastic Stop M8 X
TS s wsvennnias % Palse e T e S 12 1 -
N 17 734 005 OO4 Front Engine Stud .................. 1 1 0.1
N 18 732 903 002 Washer.oeesooes - NPT~ LN - i 2 2 -
N 19 734 ook 002 Lower: Fngine Stuid. «oeseeseses sawnes 1 1 0ul
20 TL6 006 000 OPEERGE BaHa v ionivss e evmiamsm s ¢ 085 1 1 0.1
21 746 006 001 Spacer L.H..... aa R R 1 1 0.1
22 746 024 003 Fooh Peg BeHovosesis sose Smass o sams 1 1 0.1
TL6 025 003 Réob Per Lol sevvies vhins smanms smms 9. 1 Ol
N 23 222 084 015 Screw, Hexagonal Head Cap M8 X
ToBG B DD iin deabmiemms me mrse sy s L L -
2k Thé 012 001 FOOLPEst BuBa vonorvess s s e S 1 1 0.1
T46 011 001 FEOEEBEE Tl ad s vwvns ie seinans S 1 1 0.1
25 732 310 000 SRPILE Balloeuse vabiniosen seioiomen e 1 1 0.1
732 310 001 SPEINRE Tallassias siosio iics o3 o iesimes i  § 0.1
26 L1k 0533 00 Clevis Pilvececsrreaoscensnsronnans 2 2 =
27 T46 07T 003 BRBICIEG Saomaimins swimimis G s wacesesim s 2 2 -
28 371 8002 00 Cotter Pin....... MR MR SRR 2 2 =
29 TLE 002 001 Swing Arm Bolbt.eeesee e SR i ¥ 0.2
30 746 034 o001 Flat Washer MIT X 28 X 2 ..eisses o 2 2 -
31 T46 035 001 Nut, Hexagonal M16 X 1.50 cevevennn 1 i -
32 T4 028 000 DA R i as sim smsenieon scimimm o win S pacisitia ik 1 U
N 33 414 0511 00 0il Line 8" (200 mm) 0il Tank To
P TR g we somomimmmmse s saetsn 4% $o768% AR AR 0.3

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE 13
CATALOG NO T35 009 010






s2==

FRAME MX-3 1977

ITEM PART DESCRIPTION 175 250 FRT
i[6) NUMBER

34 T4k 029 00h 0il Line 14" (360 mm) Filter To Pump AR AR 0.3
35 748 003 000 RiBher Baduuvenas sikovinkes sopsennei 2 2 0.3
36 Tl 032 000 il MEpk Capscicsessisss e sitesmesms 1l 1 5
37 T4k 033 000 Uagltetiss 56 vt o de Mo e s s 1 1 -
38 748 035 000 B i AR 1 1 =
39-40 733 005 001 Roll Up Center BLafif.e.sswen osoes ‘ Opt Opt D.N.A.
Lo 737 005 000 BUbHEs BP1 e v wwns s e seins s dslies i i D.N.A.

BOMBARDIER LTEE/LTD SECTION 6 PAGE 15

SPARE PARTS CATALOG CATALOG NO 735 009 010



80| T T ES k=i




Swing Arm,
Rear Shocks.






SWING ARM MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
NO WUMBER
N1 T46 066 009 ERHE B o ey S e iR 1, 0.5
i} T46 066 013 BWIRE ATIG o sneven i foiehen e sesmimse 1} 0.5
o 746 00L 000 Flanged BUShinge.eeeeeeeeaneenannas L l 0.4
3 732 501 001 Shim .036 (0.9 MM)seeerrnrenennenns AR AR -
732 501 000 Shim. .018 (0.5 mii)eesevs S T VT AR AR -
L T46 003 001 BWIng BFm BUSHIRE: o cevas sen o wile 2 2 0.7
N5 222 064 515 Screw, Hexagonal Head M6 X 1.00 X 45 2 2 e
6 224 061 120 Washer Flat 6 mm X 12 X 1.50 ..0.w. 6 6 =
N7 T46 095 001 Swing Arm Protector........... .. 1 1 -
8 228 561 015 llut, Hexagonal Elastic Stop M6 X
o in L -
N9 222 061 615 Screw, Hexagonal Head M6 X 1.00 X 16 2 2 =
N 10 746 038 005 T s eiis s s e T S sl 2 2 Bl
il 224 061 200 Washer Flat 6 mm X 20 X 2 vevrnnenn 2 2 -
12 T4L6 095 000 PrOteCtOr . seeeeeeeesenerecannanenss 2 2 —
13 T46 077 002 DD BCET e s 0s anvs vesosussonnsons SR 1 3 -
1k T4WL6E 096 000 ROL1ET . cvennnenenssns TR SR SR 1 i 0.1
15 222 084 015 Screw, Hexagonal Head M8 X 1.25 X L5 L L =
16 22k 081 170 Washer Flat 8 mm X 17T X 2 veveunnn. 8 8 =
N 17 T42 005 011 Shock AbSOTDET .+ seivsess e 8 2 0.1
N 742 005 009 Shock AbSOYbDET.s seseassss P 2 0.1
18 228 581 015 Nut, Hexagonal Elastic Stop M8 X
Lo B o acasio e e e s o i i -
N 19 Th2 007 011 DEMEE e srs soamvhrlon e o P 2 opSi
N Th2 007 008 DEMPEL + v wscanaisn e &ositsen s siem 5% 2 0Ll
N 20 Th2 o043 001 AQJUSter Ring: oves ciaesaie Y 2 2 D.N.A.
N 21 Th2 006 019 Spring 75 Lbs. Color Code: Green .. 2 2 0.1
N Th2 006 018 Spring 100 Lbs. Color Code: Purple-
Vs SR FICRIRE U Opt Opt D.N.A
I} Th2 006 020 Spring 85 Lbs. Color Code: Green-
BB e wimsiosa v ssmings ¥ersuesnioleii e s 64 @57 Opt Opt D.N.A
N T2 006 021 Spring 110 Lbs. Color Code: Orange-
White..... AT I ) Ot Opt Opt D.N.A
N 22 T42 033 006 COLLEY BRI .y v creomenrs s 2 2 0.1
N 23 T48 036 001 FLERABIOCR : s wsssminn sersivisn s s iboiss L L 0.2
N 24 Th2 025 005 Dust Boot (Shock Absorber)......... Opt Opt D.N.A
BOMBARDIER LTEE/LTD SECTION 6 PAGE 19

SPARE PARTS CATALOG

CATALOG NO T35 009 010



1

BOMBARDIER

et



CONTROLS




00




Handlebar






BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

HANDLE BAR MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
O NUMBER
N1 737 006 007 Handle Balfv:sesesis sone e 2 v NS ) 0.3
2 737 002 00k Brake Lever Assembly (Incl. Item
3t0 T)evee.. e 2 0.1
3 73T 00T 002 BEBIE: FEtii, vomesis e s somms as s . Bl
i T41 005 001 Screw, Cable Adjusteri......eas " 2 0.1
5 737 010 001 Pivel Bolbiesowsswves venesases sseve 2 .
6 228 561 015 Nut, Hexagonal Stop M6 X 1.00 ..... 2 =
i 73T 011 000 Borew:; ClaliDssssnevakessmian i daaie 2 -
8 737 013 000 Protector Lever..cueeeeeeeraosanass 2 0.1
9 738 067 000 Washer..c.eeeeeceecnoasanes e s 8 =
N 10-11 738 018 006 Throttle Assembly....e... S e $es 1 0.3
T3 738 065 001 Prateotor Tube..eeeswevvesesay is oo 1 0.2
N 12 749 01k 000 Rubber Grip Sebs wsisiss vamssvsersns 0.1
13 737 003 0Ok Clutch Lever Assembly (Incl. Item
Y bo T & 1%)es oonommms p——— i 0.1
14 737 008 002 Clutch LEVer e eeereennnaseeannnsnns 1, Bl
N 15 738 066 002 Kill Switch ASHENBYIY ies covsseain e 1 0.2
N 16 748 001 000 PR BB oo s esss Sowe saven wes 6 -

SECTION T PAGE 3
CATALOG NO T35 009 010



NOTES




Cables






CABLES MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
NO NUMBER
il 741 004 006 Throttle Cable..... o R e e 1 1 0.3
N 2 T4l 003 003 CLREAN. (CBHEE con e v v avuainwe s 1 1 0.2
N 3 741 002 00k Front Brake Cable (Include Ite
U BB e aisiiies & L i e 1 0.1
741 002 002 Front Brake Cable (Include Item
I 5 LA A S e 4 .. 1 0.1
Y 741 011 000 Spring And Booth Assembly........ - 3 1 0.1
5 741 009 000 BREETEY § N v seiidmasy asm i s e ara arew o i i D
6 T4l 010 000 AAJUster Wb ce e coawavias i i e e & 1 =
746 033 002 BAIGEERTE Witk e sovw snvmaiasie svaie e i & 1 i
7 T41 002 003 Brake Cable.ciossesess PRI BB 1 1 0.2
8 732 309 000 Spring..... AR Foanih e alS e R 1 1 0.1
9 746 032 000 Barrel.cecececcesecesans o T 3 i 5 2% §
N 10 746 033 001 Adjuster Nut...eeon.. R——— - 1 1 -
Tl 732 875 000 CleVis Pificsunes s R SRR 1 1 -
N 12 371 8012 00 COEEEE Pifivswwss s serenmieants/as i o 1 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION T PAGE T
CATALOG NO T35 009 010



1

BOMBARDIER

et



EXHAUST SYSTEM







Exhaust Pipe
Muffler






EXHAUST SYSTEM MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
ji[e) NUMBER
N1 745 002 014 Exhaust Pipe With Resonator (No 8
Bhru 10 ) sisvereg s darass o, s I 1 0.3
N T4L5 002 022 Exhaust Pipe With Resonator (Nlo
THYU 10) e eeneeneseonnnnnes SN - i 0.3
2 'f32 307 000 EXHeust SPrinfics s e vieses aatees s 2 0.1
N T32 307 000 Exhaust Spring...... e e e et e 2 0.1
N 3 748 ook ook Ribber Mounts e oiiss senss o e 3 3 0.1
N 4 745 001 000 Asbestos Washer...... e e 3 3 =
N5 224 061 200 Washer Flat 6 mm X 20 X 2 cunevn. i 5 5 -
N 6 228 561 015 Nut, Hexagonal Elastic Stop M6 X
8 L R O S-S 5 5 -
N T T45 011 005 BB aiens wrorsmyseatammssm semmleras e e 2 2 0.1
N 8 T45 002 023 RO SOHEE OF e evia s s e S e 1 1 0ul
N 9 392 0019 00 Lockwasher......... R R R e 1 1 -
N 10 222 060 815 S eTeWLRws on ta e eE o S e e a e 1 1 =
N 11 T45 002 T30 Nodse: INEulatbor:cric e ok es e i 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 8 PAGE 3
CATALOG NO T35 009 010



NOTES




BODY




10




Body Parts



NN

il




BODY PARTS MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
O WUMBER
1 T4l 002 000 Spacer Front Fender....c.eeeeeeesees N 0.1
i} T4l4 027 000 Spacer Front Fender...eeeeeesessses i 0.1
N2 Thh 025 00k Proft FERAER, «ees comswrman ws omeies 1 1 0.2
N 3 224 061 200 Flat Washet 6'mm X 20 X 2 wu evuweni 10 10 -
L 222 063 515 Screw, Hexagonal Head M6 X 1.00 X
I8 venisn S SR R es e N =
N 222 062 515 Screw, Hexagonal Head M6 X 1.00 X ;
D GRS R R S s R s wiapea =
N5 Thh 026 011 Front Fender Decal Set.ccceevossnns 1 X -
N 6 74L 006 035 Tdentification Tabel. . s ces o s 2 0.1
N T4l 006 036 Identification Label. cvsweas v soves 2 0.1
N7 T4l 058 001 Ml FI8H, v evvene s sobsveass snen i 1 0.1
N 8 399 9019 00 B s 57 a1 memmims o pmiinsm s oyt e wbesmics 2 2 -
N9 390 4017 00 BRINEE . il on b e ke s e e SR 2 2 -
N 10 Tho 006 008 BT B harere v pieiase s s s s | i srete 1 il 0.5
N 11 74l oké 001 BOCIEE o e s PR s SR e 1 i 0.3
N 12 744 059 000 THEET s aewen seveinesas dvdeaos o ] 1 0.1
N 13 L1k 2542 00 Drain Tube 9.5" (201 mm)iscaenss 5o AR AR 0,0
1h 740 018 000 By Plber DanceTsicass sebeisemiss s ) 1 i
15 740 017 000 Plagbie: Nobe s ieiee e e sinmme somimess s 1 i o)l
N 16 740 008 002 Air Filter Frame...oeeeeeeeeesassns 1 i s
1 740 009 001 Air FIlter BLEMER . eeen oo ses v o s 1 il Gl
18 740 010 000 AT TA1EER RetaThiet s o o saiso sy v 1 1 0.3
19 732 302 000 BT e Ve e sie s ey § 3 3 -
N 20 732 600 000 Screw, Hexagonal Taptite Washer
Head 1% X 20 T 3/ ;s cmnnmmeinns = 1 A -
N 21 Tl 022 006 Side Panel RuHes soossonansesrvnes s 3. 1 D5l
22 744 053 000 Side Panel Decal (White).eeveeerons 3 3 0.1
23 748 016 000 BUDHEY WHEHEF s wu eramem e e seieawiss ¢ I h =
N 24 223 861 615 Machine Screw M6 X 1.00 X 16 ...... i L =
25 744 003 001 Withber Platesms o savormamsasiesinme s 2 2 0.1
N 26 T48 001 000 e RO sissuaass fasnninii time pmsns 2 2 -
N 27 T7h2 001 000 Cable GUARE. . . ee e sn soiessse aese e 53 0.1
N 28 223 861 615 Machine Screw M6 X 1.00 X 16 ...... 1 =
I 29 22h 061 200 Flat Washer 6 mm X 20 X 2 cvvuevnnn 1 =
N 30 228 561 015 Nut, Hexagonal Elastic Stop M6 X
Y00 wrenn se caeodcaeh iarosaten vosaas 1 =
N 31 T4Y 017 003 Re8r Fender. .. esesesenesssenssese . it 1 0.3
32 222 061 615 Screw, Hexagonal Head M6 X 1.00 X
T oo s e G T R A 2 2 -
33 228 561 015 Nut, Hexagonal Elastic Stop M6 X
50 4 R T Ly I =
34 570 1321 00 BPOMMet s wss s sasmeen of av sesns o6 sans 2 2 =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 9 PAGE 3
CATALOG NO T35 009 010



(&)
il




BODY PARTS MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
ji[6) NUMBER
35 222 062 515 Screw, Hexagonal Head M6 X 1.00 X
R T R 2 2 -
36 T4k 027 000 DIDBICET & s si0n ain oip vmm e sisin sossn s sab s 2 2 -
37 22l 061 120 Washer Flat 6 mm X 12 X 1.5 vueve.n. 2 2 =
38 7L 018 013 Rear Fender Decal Seteeeeecevecaes. gl 1 0.2
39 T4l 013 o0k 52 o SRR 1 1 0.1
ho 74k 01k o001 SEBE. DOVEE cvsmm v sk vawdaiae o iee e 1 1 0.3
i 748 034 000 Rubber Strip (Mult 12").veessocaiese AR AR =
Lo 744 048 000 i eh T N T T D I 2 2 -
L3 224 081 170 Washer 8 mm X 17 X2 ....... — 2 2 =
Ly 399 8012 00 TOCRWASHER, dnmesenen soaars i S5 2 2 -
45 222 082 015 Sorew M8 T 1.25 X Bl snaswes e e 2 2 -
L6 740 009 002 Air Filter Element (Replaces
Tted Il TR 19)susensviiieces o6 s Opt Opt Dl A

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 9 PAGE 5
CATALOG NO T35 009 010



|3




Fuel Tank






BOMBARDIER LTEE/LTD

SPARE PARTS

CATALOG

FUEL, TANK MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
NO NUMBER :
N1 T4k 019 015 Fuel Tank 1.9 Gallons U.S-1.6 Gallons
Tmperial (Include Item 2 Thru 5)... 1 0.3
2-3 Thls 010 001 Puel TEE Call vy s sowesesiesies s 1 0.1
3 732 401 005 GBI e vaswpiaesai SV eneeiies solies ] 1 -
N L Thlh 061 002 Gahi-Ain LEbE L wscasien oot s s 2 B
N 5 7Ll 020 01k DECal. ‘Bebis i s seesm e same eimis e s 1 G
6 TLL 021 000 FUEl Valve..uveeesanersoenesnssonans X 0.1
i 399 9061 00 FiDeT WasSher e e s eeeerasansoonsrsnass 2 -
8 222 762 015 Machine Screw M6 X 1.00 X 20 ...... 2 “
N9 L1k 1372 00 Fuel Line 10.25" (260 mm)iccsciosae AR 0.1
10 408 8013 00 Hote CVBMD sva sossessinn oo sosibime s 1 -
11 570 1230 00 RUDDbeT™ EDoCET . iia s minniovs wimpmine sin wis 2 -
12 748 004 o0k RUDDEY MOUNT 4 s v veeneresrronnannenns 2 0.2
N 13 224 061 200 Flat Washer M6 X 20 X 2uvvoeens -~ 2 -
N 14 228 561 015 Nlut, Hexagonal Elastic Stop M6 X
TR R — CEEE SRR o -

SECTION 9 PAGE 9
CATALOG NO 735 009 010



11

e ] i




WHEELS



b .




Brake System






BRAKE SYSTEM MX-3 1977
ITEM PART DESCRIPTION 175 250 FRT
NO NUMBER
N1 746 039 00k Braks Pedalecisis ocsenesnsanssnssos 1 i) 02
2 746 018 003 Pivot Shaft.eeeereeeeeeerneeneennns 1 1 0.2
3 408 2001 00 Grease Fitting..eeeeeeuievenen. . 1 il -
I 732 311 000 BBr NG scunsnsunses »us S 58 S e . 1 1 0.2
5 746 100 000 Eccentric Bushing...eeeeeeeeeenn. .. 1 1 0.2
6 222 982 015 Screw, Socket Head M8 X 1.25 X 20 . 1 1 -
7 228 581 015 Nut, Hexagonal Elastic Stop M8 ... 1 1 =
N 8 743 030 005 Rear Backing Plate Magnesium Black. 1 1 0.3
N 9 743 033 o001 Gaills v o o Seubie o o S LB EE— e 2 2 0.3
10 732 106 000 Pelt Bedllivownnnas nonnznnas S a e 2 2 0.2
11 732 304 001 Rear Brake Arm SpPring.....eececee.. 1 1 0.2
N 12 743 038 002 Realr Broke ArM...eeeeeeeeeeeeoneens 1 1 0.2
13 222 063 515 Screw, Hexagonal Head M6 X 1.00 X
L L e e s B .. 2 2 =
1k 224 061 120 Washer, Flat 6 mm X 12 X 1.5 ce.... L i -
15 228 561 015 Nut, Hexagonal Elastic Stop M6 X
LAOS wmnsds P § 5 e S e 2 2 -
N 16 743 032 005 Brake Shoe Magnesium.....eee... ceen l L 0.2
N 17 732 303 002 Brake Shoe SPring....eeeeeee. Y L L 0.2
18 743 026 000 Washer..... e T Gl o 1 T 8 o o 2 2 =
19 222 551 015 Screw, Slotted Pan Head M5 X 0.80 X
18 e e & b e 3 ceees 2 2 -
20 747 020 000 Tiek NUBaEl e v ussnmansmonissns obeass AR AR -
N 21 T43 029 005 Front Backing Plate Magne51um Black 1 0.3
N 22 743 029 007 Front Backing Plate Magnesium Black 1 0.3
N 23 743 039 002 Front Brake Arm..... L IR e 1 1 0.1

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE 3
CATALOG NO 735 009 010



1

BOMBARDIER

et



Wheels,
Front.

and Rear



SPOKES

IIIIIIIII

mmmmm




FRONT WHEEL MX-3

PART

1977

ITEM DESCRIPTION 175 250 FRT
NO NUMBER
N 1 to 9 T43 050 0OOL Front Wheel Assembly....eeees.. e 1 D.N.A.
1 743 019 001 Front Hub Magnesium Black....e...... 1 1.6
2 7L3 027 001 Spoke Flange.eeeeeeeeeneaneenn e 1 1.0
3 223 061 215 Screw, Flat Head M6 X 1.00 X 12 ... 5 -
L TW3 012 002 Spoke R.Huvewnmssoeis 5105 158 15 1w i e 20 -
5 743 012 003 Spoke LiHiceeiwaasnsns el e e v 20 -
6 743 015 003 Rim (Alloy Low Profile).e.ceeecean. 1 1.6
7 743 014 000 NiPPlecee novesnsosoosass S e S Lo -
8 743 025 Q0L Spacer, Bearing........ e 3, et e i 1 0.6
9 732 705 000 Bearing.e. eceeeeeeeen Ceeeeeaen sra S0 2 0.6
10 743 015 002 Rim (Alloy High Profile)....e.e.... Opt D.N.A.
11 743 015 000 Rim (Chrome Steel)..uveeeeeeeeneenns Opt D.N.A.
12 746 008 000 Spacer......... % b sime o B b e . w s 1 0.1
13-14-15 Th3 052 002 Rim Lock # WML e.ccanann. 5 5 ke b e 1 0.2
N 1h 399 8012 00 Lockwasher M8 .......... T N P 1 —
15 228 081 015 Nut Hexagonal M8 X 1.25 ...eceecn.. 1 -
16 743 022 000 RiM LiNeT e eeeeeeeececeononannn S5 e 1 0.3
17 743 010 000 Tube 300 X 2] ceseassss ssasssoseesss 1 0.3
18 Th3 007 000 Tire Front, Trials Yokohama 300-21
(b Ply)eeeeanann. o e e, 1 S O S opt D.N.A.
743 007 003 Tire Front, Trials Cheng Shin
300-21 (4 Ply)eeeeeeeennnn. R Opt D.N.A.
19 743 007 001 Tire Front Knobby Trelleborg
300-21/b-5h4l, (4 Ply)eeeeee.o.. e Opt D.N.A.
743 007 002 Tire Front, Knobby Yokohama
300-21/Y-611, (4 Ply)eeeeeeeeennnnn Opt D.N.A.
Th3 007 005 Tire Front, Knobby Cheng Shin
300-21 (2 Ply).eeee.. 8 2eohe (ene Sare o) n iame 10 o Opt D.N.A.
TU3 007 006 Tire Front, Knobby Cheng Shin
300-21 (4 Ply)eeeeeeann. oin 15 W o W 6 Opt D.N.A.
743 007 007 Tire Front, Knobby Yokohama
300-21 (2 Ply)eeeeeenneenn o5 6w G 1 0.3
20 T4T 020 000 Loek NVSCa v wviwnsmsn s s sass s e s ssse AR -
21 748 029 000 Grommet..ccoeseeoesceoecennnns a5 5ijataia e Opt D.N.A.

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE T
CATALOG NO 735 009 010



RIMS

N7} N N,

FILE HIGHPROFILE CHROME STEEL




REAR WHEEL MX-3

19T

ITEM PART DESCRIPTION 175 250 FRT
NO NUMBER
N 1 to 7 743 0L9o o007 Rear Wheel ASSemMbly...eeeeeeeeennn. 1 D.N.A.
N 1 to 7 743 0L9 008 Rear Wheel ASSemMbDly..eeceeeeeneesas 1 D.N.A.
N 1 743 04O 007 Rear Hub Black. crexnamsn s nassanse s 1 1 2.0
N 2 T43 025 005 Spacer, Bearing............ o e 4 e 1 1 0.6
3 732 T06 000 Bearing. seeviseeneceanonnsesnsasess 2 2 0.6
N L T43 012 005 Spoke R.H Outside 90 Degree........ 10 10 -
N T43 012 006 Spoke R.H. Inside 100 Degree....... 10 10 -
N 5 T43 012 007 Spoke L.H. Inside 110 Degree....... 20 20 -
6 743 014 000 Wipplecss sotnin SR T o LS T 40 40 D.N.A
T T43 016 003 Rim (Alloy Low Profile)..e.eeeeeces. 1 Opt 2.0
N Th3 016 004 Rim (Alloy Low Profile-Wide)....... Opt 1 2.0
8 743 016 002 Rim (Alloy High Profile).eeceeeeo.. Opt Opt D.N.A.
9 T43 016 000 Rim (Chrome Steel)..... i 375 & sl Opt Opt D.N.A.
10 748 029 000 Grommet, Spoke Flange...eeececeeeeos Opt Opt D.N.A.
11 T43 043 021 Sprocket 38 Teeth..cesssenssnsssons Opt Opt D.N.A.
743 043 020 Sprocket U0 Teethe.eeeeseoosneeesns Opt Opt DN alis
T43 0Lk3 010 Sprooket L2 Teethisusssssssssanemas Opt Opt D.N.A
743 043 011 Sprocket UL Teeth..... RPN oz, Opt Opt D.N.A.
743 0k3 012 Sprocket 46 Teethe.eeeeeveneennennn Opt Opt D.N.A
T4L3 043 022 Sprocket 47 Teeth.eeieeeeceacenvnes 1 Opt 0.6
743 0L3 013 Sprocket 48 Teeth..eveveeeenennnnn. Opt 1 0.6
TL3 043 01k Sprocket 50 Teeth..eeeeeeeeeenenn. p Opt Opt D.N.A.
743 043 015 Sprocket 52 Teethe s essssnsnssssson Opt Opt D.N.A
743 043 016 Sprocket 54 Teeth.evieveeeeeeeeenn. Opt Opt D.N.A
743 043 017 Sprocket 56 Teetheeeeeeeeeeeeanesns Opt Opt D.N.A.
743 043 018 Sprocket 58 Toetlexssnasnisssnss vonn Opt Opt D.N.A
T43 0k3 019 Sprocket 60 Teeth..... - 5% e s s Opt Opt D.N.A.
N 12 743 037 000 (€15 477 = o R s 1 1 1 0.6
13 224 081 170 Flat Washer M8 X 17T X 2 cvveverennn 12 12 -
1k 222 084 515 Screw, Hexagonal Head Cap M8 X
A HIUE sn e a0 56 5 5 bohe s B85 I o 8 6 6 =
15 228 581 015 Nut, Hexagonal Elastic Stop M8 X
1.25 counnn LT T T 6 6 -
N 16 743 004 001 Rear Axle..... . L i 1 0.2
N 17 746 034 002 Flat Washer MIT.7 X 30 X 3 veuvunnnn 2 2 -
18 746 017 000 D uEhber Ooflicssnaas bnnianinesnrnts 2 2 -
19 T46 016 000 SP0CEY Rullis sovisicn vaopannes snunnns i 1 -
N 20 732 102 000 Seal 25 X 3B X T suwsssnsnnnns ssve : 1 1 -
21 T46 035 001 Nut, Hexagonal M16 X 1.5 ceeveennn. 1 1 -
22-23-24 TL3 052 00k Rim Lock # W M2 veveveneennnnnnenns 2 Opt 02
743 052 003 Rim Lock # W M3 (To Be Used With
Over Size Tires Or Rims)...eeeeee.. Opt 2 0.3

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE 9
CATALOG NO 735 009 010



LOW PROFILE HIGH PROFILE CHROME STEEL




REAR WHEEL MX-3

LT

ITEM PART DESCRIPTION 175 250 FRT
NO NUMBER
N 23 399 8012 00 Lockwagher MB scscceas soppussns snns 2 2 2
ol 228 081 015 Nut, Hexagonal M8 X 1.25 ...vevunen 2 2 -
25 743 021 000 Rim Liner....... 50 8 B e D 1 1 0.3
26 T43 011 000 TR 5, 019 30 5 6 e 68 v 3 0 8 6 1 il 0.3
2F 743 006 000 Tire Rear, Trials Yokohama 400-18
(e Bl o ommen s same ammmmds &b Opt Opt D.N.A.
N 743 006 003 Tire Rear, Trials Cheng Shin
H0G=-18 (U Ply)eesnonnnnanes ansesss Opt Opt D.N.A
28 743 006 005 Tire Rear, Knobby Cheng Shin
U018 (2 Plylssesssstsnasnevennuns Opt Opt D.N.A.
743 006 006 Tire Rear, Knobby Cheng Shin
LWBG=T18 LB Plylessssis sonsnsnus snins Opt Opt D.N.A.
743 006 007 Tire Rear, Knobby Yokohama 410-18
(2 BliF)osacs vonsmmininssnesdsssss - 1 Opt 0:3
743 006 008 Tire Rear, Knobby Yokohama L460-18
(B PUV) vvm 6 605585 6 obe o rm s s e o160 Opt 1 0.3
N 743 006 009 Tire Rear, Knobby Cheng Shin
L50-18 (6 PIF), cosunmumsmn bismwsan s Opt Opt D.N.A.
29 743 04T 000 Chain, Reynolds 110054 (254 Ft.
ROLL] s womnmsnmnn sin e owse s g e s o s 5 s Opt Opt D.N.A.
T43 0o4T 001 Chain, Diamond A 250/148 (25 Ft.
BOTL) o sen 55w mm d® b 55 8w m o i Opt Opt D.N.A
743 oLk7 002 Chain, Shima ES-520 (25 Ft. Roll).. AR AR OB
743 047 003 Chain, Daido 520T (25 Ft. Roll).... Opt Opt D.N.A.
743 0L7 ooh Chain, Takasago 520 (25 Ft. Roll).. Opt Opt D.N.A.
30 743 olk 000 Half Link, For Reynolds Chain 110054  Opt Opt D.N.A.
743 oLk 001 Half Link, Diamond Chain A 250/1L48. Opt Opt D.N.A.
743 ok 002 Half Link, For Shima Chain ES 520 . AR AR AL
743 ohk ook Half Link, For Takasago Chain 520 . Opt Opt D.N.A
31 743 045 000 Master Link, For Reynold Chain
YIODTY s usssae vponsnunanss 5 eeens s s Opt Opt D.N.A
T43 045 001 Master Link, For Diamond Chain A
BE0/IH8 wswus 8 1 0 e e ol B B B Opt Opt D.N.A.
743 045 002 Master Link, For Shima Chain ES 520 AR AR 4% 1
T43 045 003 Master Link, For Daido Chain 520T.. Opt Opt D.N.A.
743 045 o0k Master Link, For Takasago Chain 520 Opt Opt i .8
32 743 0L6 000 Link Kit, For Reynold Chain 110054 Opt Opt D.N.A.
T43 0k6 001 Link Kit, For Diamond Chain A
DEOSLIIG e sow w5 5505 5 #5580 e 59 0 Opt Opt D.N.A.
743 046 002 Link Kit, For Shima Chain ES 520 .. Opt Opt D.N.A.
743 0L6 003 Link Kit, For Daido Chain 520T .... Opt Opt D.N.A.
743 0L6 o0k Link Kit, For Takasago Chain 520 .. Opt Opt i

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE 11
CATALOG NO T35 009 010



()



NOTES




||

|

[ b




i f::
|_|-‘jﬁ‘ : il & A L3 ~ AR 1
i PR Sttt L | - gl e M ) Vinaru

= M=
Y 18
n =

o=




o /Pzﬂs ric PLUS (ymm)

V= éH)

/o>

fi ST prasr ' \ ]
PLbe (LOWER \

- \Lyoree: 1520 185 ) '4?-‘-
t(-z';}-— /'

. )

RN 7




